—
Luy

COMPACT TRACTORS
446 P.1.N. 9770165 to 14041700

Parts Catalog No. 8-1242

*
NOTE: This catalog replaces catalog
8-12490 and 2l revisions

Printed in U.S.A

448 P.1.N. 9774000 to 14044240

) Vi .
s 2 4 n
_ ALPHABETICAL INDEX - )
= « ENGINE SECTION

. PAGE GRID' ) PAGE

AirFilter ............. DU 5 A6 Exhaust System ............. 20
Baffles and Shields........... 721 B4-B8 Fan........... . 27
Battery..........cccvuvunnn. 59 E4 Flywheel, Engine ........... 9
Camshaft.......c........... 9 AlC Fuel System ............. ... =~ b23
Carburetor................... 57 AB-AB Governor ... oiiveiiiay. 15-17
Choke and Throttle. . .......... 23 -B10 Housing, Blower . ........ PR 17
Clutch, PTO .......... feenet 7 B14 QilPump ......... e 15
Crankshaft.................. 2] A10 Ol Sump ..... P e . 156
Electrical System ............ 3 - 19-59 B6-E4 Pistons and Connecting Rods .. 8
EngineBlock ................ -11413. Al2-14 FStarter Motor ......... PR 17

BASIC TRACTOR SECTION

PAGE GRID ° - PAGE

Ade Front ... ..., 33 C6 Valve, Hydraulic ............. 43-53
Axle,Rear ....... A 55 D14 F27 Three Point Hitch Adapter . 67
Baffles & Heat Shields........ 17-21-43  B4-B8-D2 H13 Weight Box .......... ee .73
Brakes ........c.oiviienant. 37 C10 H18 Counterweight Brackets .. 73
Clutch Assembly, PTO........ .27 B14 - Instruments................. - 59
"+ Control, Speed .............. 41. C14 26 Three Point Hitch ........ 65-67_
Decals .......... v vnnens, . 63 g K10 Wheel Weights .......... Fal
Electrical System ............ 19-61 B6-E6 K24 Sleeve Hitch ............ 69
Fenders ...............0v... 31 C4 LTI WeightKit .............. 81
Frame.......oiveniinennnnn. 29 c2 L17 Hydraulic PTOKit ........ ~75-77
Grille.....cocoiviii e e 29 c2 L PTO. .. 83
Hitch ........ccoviieinann. 49 D8 * Lift, Implement, Hydraulic. .. .. . b7
1 R 29 c2 M9 Holding Valve.. ........... 81
Mydraulics ......covivennnn. 39-53 C12-D12 M19 Flow Control Kit . ........ 79
Coupling, Pump Drive ...... 39-45 C12-D4 PTO Linkage ................ 25
Heat Exchanger Mounting . . . 47 D6 Seat, Operator's............. 3
Hoses, Lines and Fittings. ... 32 *C12 Steering Whee! & Gear ...... . 35
Motor, Hydraulic Drive ... .... 341 C12-C14 ToolBox ..........iooiiii.ts o 31
Pump ......... f e 38-45 C12-D4 Transmission. . .....coovuunn. " 55
. Whesls, Frontand Rear ....... 37

¢

D14
cio




MR S

"GENERAL INFORMATION

INDEX

.

There is an index at the front and rear of this catalog.

The front index jis an alphabetical index of ¢he major
groups or assembilies. .

The rear index is a numerical index of the part numbers
- and pages on which these numbers are shown.

ILLUSTRATION

. ’ " Each illystfation in this catal'og shows a group of parts or -
camponents, These parts and components are aligned ap-
proximately as the parts and components on your ma-
ching, Each part and component in an illustration has a
reference number. These reference numbers are in a list
on the page opposite of the' illustration. Next to the ref-
erence number is the part nur‘nber, description and re-
quired guantity of the part shown in the iitustrg;ion.
. . .

ABBREVIATIONS

UAR - “Use as required’” indicates that the part quantity
is variable. :

NSS - “Not sold separately” indicates that the part is only .
available as a component of an assembly or the part must

be purchased locally. If the part is an assembly compo-

nent, the description will be indented under the assembly
description in the parts list, )

INDENTED DESCRIPTIONS

An assembly can have many components. The compo-
nents of an assembly are indicated.by an indented descrip-
tion. The quantity for an indented part is the total needed
for that complete assemnbly. See the example.

.
£y

PART:S ORDERS

AII orders must include the following information: |
1. Correct part number,

2. Complete description of part or component,

3. Total quantity of each part or c;omponent.

4, Product model number.

':‘;. All necessary product identification numbers.

6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes, we will send you new pages for
your catalog.

Put all revisions into the catalog as soon

{IMPORTANT:
. ' as possible,

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand {RH) and left hand (LH} as used in
this catalog indicate the direction while you are in the op-
erator’s seat in the normal operating position.

P S VI

—

. 3
5

Ec N

E«i CASE 446 AND 448 COMPACT TRACTOR .
! ' -

%

!

TRACTOR MODEL AND
PIILN. NUMBER

ENGINE MODEL, SERIAL AND
: SPECIFICATION NUMBERS

TRACTOR MODEL

ENGINE MODEL

446 TRACTOR

ONAN B43M - GAQ16 C24787 ENGINE
SPEC. NO. 34194, 3552A AND 3622A

448 TRACTOR

ONAN B48M - GAO18 25262 ENGINE
SPEC. NOG. 3631A o

-

} . ¥

REF. PART NO. DESCRIPTION REQ’
A 55159  CYLINDER ASSY - rear Steering . . .. vvvvvvsvuvsnonanunneee e innens 1
. 28 A 56208 SOCKET ASSY -rearcylinder . .. v i i ittt it i it e v b e s 1
29 A-. 55956 PLUG - adjusting, SOCKET @S5Y - = « « v v v v v v me e aannvnns e 1,
30 A . 55957 SEAT -socketball . . ... ...ttt ittt i 2
-3 A 56210 SPRING v SOCKEL & o v vt v et e a s 1
32. A 56209 SEAT - s0CKeLSPriNg. « & . . vttt i s et r i e, 1
33 . G 45175 CLAMP ASSY - 50CKET@SSY « . o v i oei e i i iie sy 1
16- 836 BOLT - 12" x 2-1/8" N F_ heX. . . oot it it ii s i i anennn 1
34 132- 104 " PIN - cotter, 3/16" % 3" .. . ., e e 1.
35 A 55889 STUD - ball, socket & eylinder . . .. ov v vim it 2
36 13. 410 BOLT-1/4” xB5/8 ' N.CLhex. ... .. i i mee s aens 4
‘37 92- 4 LOCKWASHER -1/4" SAE. . .z... ... .. ... e R

PRODUCT IDENTIFICATION
NUMBER (P.I.N.)

While you use this catalog you will see a P.L.N. in the des-
cription of some.parts. This P..N. means that the part in--
dicated can be used only according to the instructions.

{2
'




. . ' : A . "
i . P ) . | . ' ‘ - i
[ : ! ] “
. ! i N . v -
4 ! A . : . - . . -
I ' . . CASE MODEI_.S 446 AND 448 COMPACT TRACTORS . 5
: ) | CARBURETOR, AIR FILTER AND MANIFOLD
f N .
: ‘ - ' .
- @ REF. PART NO. ! DESCRIPTION . . ' REQ'D
1 C 20387 TUBE -airintake .. .........oiieiiniiinninines e 1
2 C 27507 CARBURETOR AND FUEL PUMP ASSEMBLY . ...........cvunnnnn.. 1
. (repairs page 7)..
. 3 C 20389 GASKET - carburetor mounting. .. ...vve v iinmnienee ceeeeennnss 1
4 C 28720 MANIFOLD - engine intake ... . ... e e ae e aaaaeear e 1
5 c 26202 GASKET - intake manifold ...................... T 2
. 6 113 121 BOLT - manifold 5/16” x 2" ....... e ket eeranaaa e ies 4
7 C 24827 . HOSE - Breather. o ve vt s it ottt e et e m e saaee s e etrnaenennns 1T
8 192. 20- LOCK WASHER - B/ 1B ittt s et e it nae e eisnsnrnnnnns 4
9 113- 65 BOLT - 14" X 1-3/4" NG DX ..ot r et ittt et e neea it caeeaeennnnn 2
10 192- 19 LK WASHER - T/8™ L it ittt i ettt ttaeeneaitnranaeans 3
| ‘ [ C 20396 GASKET - air cleaner mounting. ... v oo iieiiaannnnenirnnnnnnn.s 1
‘ 12 C 23300 FHOSE - fUel pUMD ottt ittt st e ettt iaees vanrrnann e 1.
| P . 13 € 24920 BRACKET - SUPPOIT « ettt eveen et s e e e e e e e aeeeanns 1
- P - 14 B 20411 AP - FUB  PUMID. . o cee e et e e ettt 1 ;
g 15 214- 102 CLAMP - hose. /18" ..o it i it et it e e enrnennn Gerienias 1 L
. ; . 16 c 29948 FILTER - breather. ...t i i it i ettt reneer e arennn 1 |
. - 17 C 20393 SUPPORT - aircleaner . . ..ottt e e i ieec e ineneasrannnns 1 \
. 18 13- 48 BOLT - 14" T/2" NG heX. o oo vv et ee vt teeeeeee it ealatanns, 1
19 128- 1mom T I Rl N o - 1
20 C 20407 RETAINER - chokecable.............. e e e s e raetaeaet e 2
21 C 26703 CONUT - ING 18 o et e e e 1
22 . C 20399 COVER - aircleaner. ..o oo ittt ittt et et et e e en e e 1 \
23 c 20405 PRECLEANER. ... i e it e i e e, 1
i 24, C 20398 ELEMENT -aircleanar. ... .....coie e vinnasnn feieeiaeaen e 1 l
25 Cc 20397 HOUSING - air Cleaner. . . .ou e it i e e e ceanaae e taaneennens 1 \
: 28 182- 525_' SCREW-No.10x3/8"roundhead. ............... e, 3
i ! C. 22047 TIE - breather tube. . ....... R e e 1 |
! ' .
5 ' ' .
| -
1
. .
; ‘
* f:' L3
-~
5 "
- “ L ) F——
A [ )
" & A % s 1)}{'("'#"'—,?#--
- f -7 '
o " &
4‘ -

November 1987




CASE MODEL 446 AND 448 COMPACT TRACTOR

+ C27507 CARBURETOR AND FUEL PUMP ASSEMBLY ’
HEF. PART NO. DESCRIPTION - T -REQ'D .
1 NSS BODY ASSEMBLY - carburetor (order C27507 carburetor} . ............ 1
2 NSS SLEEVE ASSEMBLY - carburetor (or'der(CQ?ED? carburetof) . .......... 1
3 C 20425 SHAFT - throttle'(Ses kitbhelow). . ... ... . i i it 1
4 C 20426 - PACKING - shaft (See kitbelow). .. ... ... iuuenn et 1
b - C 20427 SHAFT - Choke . v v it i ii it i re c it et v e e s et nansaaaaaannaaas 1
B C 20428 VALVE - plate assembly (See kit below) 1
7 C 20429 PLATE - throttle . ........ e e e ra e a e 1
8 c 20430 SCREW - throttle stop. ........... e et e -1
9 c 20431 SCREW - plate mounting (See kit below). .. ..... celerenies P 4
10 c 20432 SCREW - bowl cover mounting .. .............. e e 4
11 C 20433 SCREW—pumpcov{er..........................J ................ .2
12 C 20434 GASKET - cover to valve plate (See kitbelow) ....................... 1
13 Cc 20435 GASKET - pump cover (See kitbelow} .............. T 1
14 C 20436 GASKET - sleeve ?ssembly (Seekithelow) ... iiiiiinrannnn. 1.
15 C 20437 DIAPHRAGM - fuel pump (See kitbelow) ... ... . i, 1
16 C 20438 SPRING™screw, throttle STop . . . ...t vr et et iiraneeans 1
17 C 20439 SPRING -idle needle {(See kitbelow). . . ... it i i it i it ens i
18 c 20440 SPRING - diaph"ragm, fuel pump {See kitbelow). . .......c i, 1
19 c 20441 PLATE - choke ....... . e e . 1
20 C . 27508 FLOAT ASSEMBLY -carburetar ... ..ot ii i e n e arnnenaan 1
21 C 20443 PIN - float (See kit Below) o .t vt r it s rer et e aainacnnnnn 1
22 C 20444 NEEDLE - idie adjust {See kitbelow) ... ...t i e e 1.
23 C 20445 NEEDLE ASSEMBLY - POWEL. . ..t i ittt it ianiaioeaesc i enarranrnnn 1
24 C 20446 “0" RING  needle assembly {See kit below). ...t v
25 c 20447 COVER -fuel pUMP. . .o ittt i it et e i ac i s aans 1
26 C 20448 PLATE - spring, fuel pump {See kitbelow} ................... e 2
27 c 20449 INLET - needle and seatassembly ... .. ... .. i, 1
28 C 20450 RETAINER -float pin. .. .o i i iie st et e cetematnc e cnraenens 1
C 246656 KIT - gasket (includes iterns 4, 12, 13,14, 15and 24} . . ............... 1
Cc 24666 KIT - repair {includes items 3, 6, 9, 17, 18, 21, 22, 286, 27 and

gasket kit)

-

...............................................

-

" November 1987




IR S

t e

¥

e TR SR

e e o T S v L

e L. S

o ety b

CASE MODEL 446 AND 448 COMPACT TRACTOR o :

. PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

REF, PART NO.
1 128~ 13
2 C -20223
3 C 24326
4 211- 216
5 C 24943
.8 C 20226
7 - C 22261
8 c 20229
g 126- g
-10 C 23304
11 c 20233
12 C 24931
- 12 c 24932
12 C: 24933
12 C - 24934
12 C 24935
12 .G ' 24936
13 C 295972
14 c 20241
15 c 29739
15 C 24938
15 C 24939
15 C 24940
15 c 24941
15 C 24942
. _. 18 o C 20202
16 C, » -20203
16 C 20204
16 C* 20205
16 ¢ . 25383
16 o 26384
16 c 25385
16 o] 25386
17 c 25774
18 - c 25775
19 c 20215
20 c 20303
21 92 7
22 113 32
23 c 28315
24 c 20218
25 C - 20219
26 c 22500
26 C 25776
27 182- 547
v 28 c 24325
29. C 22267
30 . C 29973
31 C 22264

‘ m Printed in U.S. A,

DESCRIPTION

KEY - woodruff 3/16” x5/8", flywheel mounting!. .. .............. .
RIMG - camshaftcenter pin. . ..vvvtinenennnnnn N ‘e a s ;
CUP -governor......... e tet e amas ey, e enaaes
BALL -governor ........... e e, s

FLYWHEEL - engine {includes ring geay and magnet ring)

WASHER - thrust, camshaft gear s

................................

KEY - woodruff 1/8" x 1/2 (0,13 x 12.7 mm). .. .. .... [
CAMSHAFT - {includes C20233pin}. . ... cvceninii e iaae
o PIN.- camshafteenter ., ... ... . ..t

PISTON AND PIN - standard (includesitem 14} ... ........c0vuin..
PISTON AND PIN - 005" oversize (includes itern 14) (0.13 mm).......
PISTON AND PIN - .010” oversize (includes item 14) (0.25mm).......
PISTON AND PIN - .020" oversize {includes item 14} {0.51 mm}.......
PISTON AND PIN - 030" oversize {includes item 14} (0.76 mm)} . .. ... .
PISTON AND PiN - 040" oversize {includes item 14) {1.02mm).......

PIN - piston

RING SET - piston (.020"" oversize} {0.51 mm)

CONNECTING ROD ASSEMBLY - (standard) 448

NUT .- lock, connecting rod 5/16" N.F,

SCREEN - fIYWhEel ..o\ o vt eqeevieee e it aesanaeans
WASHER - 7/16" fiywheel mounting. . . .. ... coieeneiii i ir i
LOCK WASHER - 7/16" L. ..ttt ittt ettt it e iniisaannany
BOLT - 7/16™ x 4" N.C. hex, flywheel mounting. .. ........... e
KEY - square, 1/4"” x'2, rear crankshaft (638 x 808 mm} ...........
RETAINER -crankshaftgear. . .. ... vt it iin it iiie e iense s
WASHER - retaining, crankshaftgear. ... ... iy
CRANKSHAFT -enginefd48) ......cvvrnrrinrrnnnnnnns YERRRTTS

CRANKSHAFT - engine (448)

SPACER - governorball .. ........ N e ;
PLATE - governor ball . ... ..... e e e e R

GEAR -ring, flywheel, . .. .ttt tte i it
GEAR ASSEMBLY - camshaft {includes items 30 and31).............

................................................

RETAINER -piston pin. . ..o oveenennn.. i
RINGSET-piston {standard) . ... covivns oot ieetrnnernnannns
RING SET - piston (005" oversize} (013 mml. .......coooiiiaalt
RING SET - piston (.010" oversize} (0.25mm) ... ... inieennn.
RING SET - piston {.030" oversize) (.76 mm) oo o v oo i oottt iis s
RING, SET - piston {.040" oversize) (1.02mm}..........coovnan. -
CONNECTING ROD ASSEMBLY - {standard) includes 17 and 18 (446) .
CONNECTING ROD ASSEMBLY - (.010" undersize) {0.25 mm) 446 ...
CONMNECTING ROD ASSEMBLY - (.020" undersize) {0.51 mm) 446 ...
CONNECTING ROD ASSEMBLY - (.030" undersize) (0.76 mm) 446 ...
CONNECTING ROD ASSEMBLY - {.010" undersize) {0.256 mm) 448 ...
CONNECTING ROD ASSEMBLY - {.020" undersize) (0.51 mm) 448 ...
CONNECTING ROD ASSEMBLY - {.030" qndersize) {0.76 mm) 448 ...

BOLT - connecting rod, special B/16" N.F. hex .. ..............

* SCREW -locking 1/47 x 172" N.C. hex . . ... oi e it i iiiennren
HUB - GOVEINOr CUD .« oo ot ittt ie i s et tnemaranarnnnnn I
GEAR - crankshaft ..,....... G s e, e

s
e

.+

d_._\M'm-l_n-..L_L._l—\-J-\—Ah-hNNNMMMMMMMMMMMhMMMMMMM.‘_‘M“.—.-‘_‘m—‘-‘-ﬂ

" November 1987

-



10 K / ) . .
: o / Cf\SE MODELS 446 AND.448 COMPACT TRACTORS ’ ) 1 -
.+~ ENGINE BLOCK AND ATTACHING PARTS . .
]] REF; PART MO. . . DESCRIPTION REQ'D
! . | Cc 25223 BLOCK ASSEMBLY - eylinder, standard bore ., ..... P 1
- ' 2 4- 26 -~ PLUG - camshaft, expansion . ..o oo ittt i 1
. 3 “Cc Y 20286 - SHIM - rear bearing plate {.005"} {(0.13mm}......... P 1 7Y FO
4 113 208 . ‘BOLT-3/8"x 1-1/4" N.C. heX. o v v v e e ev e E 8.
§ "G 22618 . BEARING - crankshaft, rear{standard) . . ... ... .. i .t ... 1
¢ . 6 C |, 20287 . WASHER - thrust, crankshaftbearing ... ................... “ee. 2 d
‘ 7 C 20268 GASKET - bearingplate .....ccoveuen.... P ETTF TP 1 n
| : 8 c 20269 PLATE - bearing {does not include bearings}......... S, 1 -
| - .9 C 20270 BEARING - camshaft 3/4" {service part is 5/16" wide}. . . .. N 2
! 10 C 20271 . BEAL -bearing plate. .. ...t riiie it st 1
! 11 C 20272 PIN - main bearing stop. . .....covnun.... e | AP .4
{ 12 192 21 . LOCK WASHER - 3/8" bearingplate .. ............. e T8
: 13 c 24946 TUBE -oil, crankcase . ... oinetinerinestotirecansersnannns 1
- 14 C 20287 INSERT -valveseat, intake. .. .. oo it ininmn e e nraans seeas o2
) 15 c 29974 ) INSERT - valve seat, exhaust. . ..... e et aertieaeaas S e e 2
i 16 Cc 20292 - GUIDE -valve. .............. e e eeaaaa e, 4
17 c 20295 BEARING - crankshaft front (standard) . ...............coi.. .. 1
18 "G 20302 GASKET -valve guide, intake . .. .. ov e ie it it i e e entennenes 2
i 19 C 24947 ' BLOCK ASSEMBLY - short (446) {includes: cylinder and crankcase,
- . all bearings, crankshaft, camshaft, timing gear, governor gear case,
connecting rods, pistons, piston rings, valves, oil pump and
) . breathertube) ........... .ol e 1
19 C 25777 BLOCK ASSEMBLY - short (448) (includes: eylinder and crankcase,
all bearings, crankshaft, camshaft, timing gear, governor gear case,
connecting rods, pistons, piston rings, valves, ¢il pump and
‘ breather tube) .. ... .. it ttatteitanaaactaat it ey 1
‘ j 20 Cc 20243 SPRING -breathervalve . . ... . ittt it ie e e inann 1
; : 21 C 20244 VALVE-breather. ... ..ottt it i e it st maa e ie e e 1
i 22 -C 20245 BAFFLE -breather. ... il 1 ’
23 195- 2010 WASHER -1/4".............. e e i 1
24 C 20247 WASHER - 1/4"copper .. ... it e e, 2
. 25  C 20248 WASHER -5/16" .. .............. S e [ PN . 18
25 C 20250 COVER -valVE v i it it e ittt ettt e, 1
Pt 27 C 24948 COVER - valve fwith breather port) .. ...\ ot veeine i iiie e ~ 1
7 28 cC . 20251 GASKET - VaIVE COVEE. & v v vt o e et et e ot se e s et taane e ee s aaraanees 3
29 26- 532  BOLT -head, B/16"- 18X 2", . ... . ittt e daraacernanas 6
2 } . 30 26- 526 BOLT -head, BA1G" - 18X 1-5/87. o i it ree i ens 12
I? 31 c 20674 WASHER -copper 3/8" .. ..... ... .. oc.... P 2
; 32 C 26201 GASKET -eylinderhead. ... .. ... i 2
e a3 C 24949 HEAD - LLH. O, 2. ittt it ittt e it R 1
r 34 C 24950 HEAD - R.H. NG . T, . i i i et taannneeeennress 1
oo 36 C 22614, BEARING - crankshaft, rear (002" undersize} (005 mm).......... AU |
i 36 c 22620 BEARING - crankshaft, rear (.010” undersize). (0.25mm}.............., 1
& . 36 C 22621 BEARING - crankshaft, rear {.020" undersize) (0.51 mm)...... [ ]
%"l 36 C 22622 BEARING - crankshaft, rear {.020" undersize} {0.76 mm) .. ......c.n.... 1
: a8 113 132 © BOLT -valvecover 1/4" X 1-3/4" NEX ot ireenreenerrennanses -2
E 30 C 20517 RETAINER - valve spring{rotator service part for 448) ................. 4
! ! 40 C 20276 TAPPET - valve (standard} ....... F e PRV 4
i 40 C 20470 TAPPET - valve {001 oversize} (0.025 mim) . . ..o v in i ie e ienennnann 4
d - - 4
= - o 4
November 1987




!
!

A
1

L

* eylinder head gaskets, and intake manifold gaskets)

CASE MCDEL 446 AND 448 COMPACT TRACTOR "13 i
ENGINE BLOCK AND ATTACHING PARTS T ) :
' ! i ‘ |
REF. PART NO. DESCRIPTION ‘ - REQ'D ,
40 C 20471 . TAPPET-valve (.002" oversize) (0.05mm). ... .. e creees  Am ‘
" 40 c 202777 TAPPET - valve (.005" oversize} {0.13mm)....... e e e 4
A C 26145 VALVE -intake... . ....... T e 2
42 t 26148 VALVE - exhaust........... 0...eueoe. T 2
43 c 20283 INSERT - valve seat, exhaust {.002" oversize) {(0.05mm) ............ ... 2
43 c 29978 INSERT - valve seat, exhaust {.005" oversize) (0.13mm) ... .......... 2 -
43 c 20285 INSERT - valve seat, exhaust {.010" oversize} (0.25mm) ............... 2
43 - o 29978 - INSERT - valye seat, exhaust {.025" oversize} (0.6 mm) ..... ..o .. .. 2
44 c 20288 INSERT - valve seat, intake (002" oversize) (0.05mm) ..........0..... 2
44 C 20289 INSERT - valve seat, intake (005" aversize) {0.13mm) ............ SN 2
44 c 20290 - INSERT - valve seat, intake {.010" oversize) (0.25mm} . .....:vuuen.... z
44 C 20291 INSERT - valve seat, intake (.025" oversize}) {0.64mm)/ ... ............. 2
45 C 20412 TUBE - fuel.pump vacuum. . ... .2.......... et raeeaaaeiaaaaaa 1
46 C 20293 SPRING -valve ....... e e et e raeaan e 4 -
47 cC*' 20294 LOCK - valve and spring: . ....... e ieaivaaen e e 8
48 C 20296 BEARING - crankshaft, front (.002"” undersize} {0.05mm)... .. ......... 1
48 Cc 20297 BEARING - crankshaft, front {.010" undersize} (0.25mm).............. 1
48 C- 20298 BEARING - crankshaft, front (020" undersize) {(0.51T mm).~ .. .. ... .n.. 1
48 C 20299 BEARING - crankshait, front {.030°" undersize} (0.76 mm}......... e 1.
~49 11 204 BOLT-3/8"x 1/2" N.C.hex. .. ......civvev i e -, 2
C - 28721 KIT-gasket, engine . ... ..ooutoeeneoineeanennnnns e, 1
Cc 25225 KIT - gasket, carhon remaval (includes: valve cover gaskets,

—_

MNovember 1987




14

@t

i
. - |
. : i
. . : ‘ |
CASE MODELS 446 AND 448 COMPACT TRACTORS 15 i
OIL SUMP, OIL PUMP AND GEAR COVER . - )
’ REF. PART NO. . .~ DESCRIPTION REQD E
1 c 22631 COVER ASSEMBLY - Goar ..\ o v ettt i eie e 1 ;
2 C 20305 BEARING - governorshaft. ........ ... ... oLl oL, 1 i
3 c 22632 SHAFT AND ARM ASSEMBLY - QovVarmor. « v v et vrver s vnnnnn. 1 )
s 4 ¢ 20307 YOKE - governor shaft. . . .....oovveuiennnnnennn. e N :
5 182- 84 SCREW - yvoke retaining. . oo vt et ittt ire e e e e e - 2. i
6 Cc 20308 PIN - governor, CUp Stop. . o oo o it ittt it i e et et 1
7 c 20310 SEAL - ail, governarshait ... 2. ... . . i i .
8 211- 5 BALL - governor shaft bearing............ P 2
9 c 20312 SEAL - gearcover. .. ..... I R et tiaaa e 1
10 C 20313 —GASKET - g6ar COVEN. & o s ottt ettt it s e e e s e et ia s 1
11 C 23320 PIN - gear cover B/16" x 1-1/8". L ..ot e i et eaens 2.
12 c 24958 DIPSTICK - oil level indicator. ... ccuvt it ittt teeenannnns 1
13 c 29984 GASKET-qilpan........ e e e atet e 1
14 "NSS PLUG - oil sump, 1/2"* square head {use 221-844) .........0oevrnen.. -1
15 221- 844 "PLUG - oil sump, 1/27" socket head. oottt i ie e ene e anns 1,
16 c 22633 SUME - 0l L e e e e e e e 1
17" c 20320 SPRING - 0il bypass . ...oov v in i creennnes e 1
18 114- 200  BOLT - 0il bypass 3/8” X 1" N.C. heX. . ...t e i e e, A
) 19 c 20322 T R 1
20 C 29734 T S S el 1
21 C 23321, INTAKE - il pump (includes cup, screenand pipe} ............... e 1
22 ©192- 21 LOCK WASHER - 3/8" . . .. . ittt et cm e en s enaaaans )
23 113 257 BOLT - 3/8" x 2-1/2” NuC. HEX. .+ v vttt ensseiie et ninenneenn 4
24 192- 19 LOCK WASHER - 1/4" . . i ittt ittt s e ettt e et e e cieeans 2
25 113- 4 BOLT - 1/4” x 1" N.C.heX .o v eeennnnn .. L i 2
26 221- 1190 NIPPLE-oildrain.. ... ..ol s, e e 1
27 221--- 1377 ELBOW oildrain.........0oivinennnoion.s e 1
. 28 C 20331 WASHER - B/ 18" COPDBI. « it i it it et e e r e tere e eeaeaaanesen 7
20574 WASHER - 3/8" COPPEL. . oo v vveeesivaeeeeaienn, e 1.
20325 KIT 2 gasket, ol PUMP. . oo et e e 1
120 T BOLT - BB 13 L e e e 4 .,
0544 BOLT-B/16" X 23/8" e el S
20330 - GASKET - il filter adapter {448) -« v v vt ittt et i e et et e iennaes 1
103 SCREW-5/16"-18x1"{448) . .. ... .o i iy B 2
1849 PLUG - Pipe (448}, . ..\ u .\ttt et i e e e et e eaean s 1
26191 FILTER - 00l (448) .. ettt f et 1
20577 SEAL -0l filter {A48) . . ... . it e e e 1
25389 DRAIN - oil filter {448) . ... ... eii it i in et i 1
182~ 525- SCREW -No0.10-32x3/8”(448) ..« .. oot i, 2
18 WASHER - No. 10{448}....... b h e m et emeaa et 2
20565 ADAPTER - oil filter (448) . ... .ot i i st eteee e et eennenann 1
!
B ¢ '
Novemher 1987
- ) ’ i .




16

.

e BT o A Y St L L

CASE MODELS 446 AND 448 COMPACT TRACTORS < ) . 17 N
GOVERNOR AND BLOWER HOUSING -

REF.  PARTNO. ’ DESCRIPTION ' ‘ . REQ'D

1 c 20359 ROD - governar control . ... ... i et ieeiaaas TR

2 C 20360 RETAINER - governor'control rod, carburetorend. .. ... .oivvuennans 1

3 c. 20361 RETAINER - governor control rod, governorend ... ...ovevveneeaenenn 1

4 C 20369 ARM - gOVErnOr COMMION. . ..ttt tiennes i e ganerenransneaaanns 1

B C 28719 BRACKET - governor mounting. . . ... vveriinerecnrnnvearsanovanennn 1

6 c . 20371 SPRING - throttle lever adjUust . .o esuer e e e vererennans e -1

7 182- 49 SCREW - No. 6 x 7/8" round head machine. . ............... s e 1

8 C 20372 CLAMP - swivel, throtthe . ..o v oo e e eseeee e eeeennnns e 1

9 195- 14 WASHER - swivel clampmounting. . ... .o 0 ve v e namaibereraee s 2

10 136 2 PIN -‘cotter, swivel clampmounting. . . . .....ovv it in i enneanns 1

11 169- 131 SCREW - No. 8x 5/16”, swivelclamp...................... Cedeese 1
12 c 20375 BUSHING - gOVEIMOr CONEOl . . o v v iee s ot e eneennecnernenreeresss 1
13 C . 20376 P R N G ~ GOV BTN . Lttt vt tvvs et enttsnssononnnronanrsnennnnsses 1 ’
14 NSS RETAINER - throttle cable {use C29506, 187-1511) .. .. .c v viiinvn e 1
15 121- 3 BOLT-1/4"-20x1/2" ........... rereeatessasaana i aa ey ra
17 195 2027 “ WASHER - 5/16" ....... i e areeeaanas A 2
18 c 24951 BAFFLE -cylinderait, RuH. ... v vt e iiirreerenennnen 1 .
19 C 24952 . BAFFLE - cylinder air, L.H. {446) shown ... .. e P |

19 C 265778 BAFFLE -cylinderair, LH. {448). . . ... ...t innenn e iereeans 1
20 C. 26779 HOUSING. -blower (A48) .. ...t i it ittt inte i nsranrensnranss 1 N
20 c 24953 HOUSING - blower (446) shown . oo v ve it it i v e it v e anenaeranns 1 .
21 163 = 22 BOLT - 174" % 718 NG HeX. . . ce ot ottt i iiene e iiiainennasans 7
22 C 29733 MOTOR - starting, 12volt (seebelow), . ... .. cciniiiinininieinnnns 1
23 113 103 BOLT - 5/16" x 1" N.C. hex, startermotor, . .. ........ e 2
24 192- 20 LOCK WASHER -5/18" ........... et e 2
25 187- 1147 BOLT............ S, e SRR TR TR PP PP 4
C29733 STARTER MOTOR ' b

C 26508 C KIT-dustecover.............. ittt anas et aaa it 1

1 NSS COVER -'dugt ................. e gt e . 1

2 NSS T oY 1

3 NSS WASHER -step sut .. ....... [ 1

4 NSS SPRING - tension .. ..o vevinriaenenneinnaannensnn. e 1

5 NSE SPACER -dust COVEN ... ittt ittt settnm sttt tnnannanms 1

(3] C 20274 - DRIVE ASSEMBLY . . oo i it et re e, 1

7 o] 20278 BOLT - throtgh . o .o cviiie s et e e iiin e s s anaae s antaneeeannanes 2

8 192- 19 LOCK WASHER - through bolt....... b e aiaeaiasaaaaanees 2

9 C 20333 CAP ASSEMBLY « drive end . ...+ .u. et s e e ennnen e 1
10 C 20334 WASHER - thrust, armature. . ............ e m et reaae e rn 1
11 C= 20335 ARMATURE -starter motor .. ..o i i iln e ieiiiaaienneranans e 1,
12 NSS HOUSING - starter, order C29733 starter ........... [ e 1
13 C 20336 CAP ASSEMBLY - commutator (includes items 14 through _23) .......... 1
14 NSS SPRING-brush .........ccoviuun... e e eneamaaaaan, A4
15 NSS HOLDER - brush ........ P PR N
16 NSS SCREW AND LOCK WASHER - brush mounting ...,............. 2
17 NSS BRUSH -ground. .. ..ttt s et intna e vaaaaaans 2
18 NSS STUD AND BRUSH ASSEMBLY . ... ..ttt it v e treeananns 2
19 NSS BUSHING - insulating. . . ... vviinr i ir e citnnncvnrrnnens N |
20 NES WASHER -insulating ............ RN e h ety 1
21 NSS WASHER - stud mounting ............covieaneernnn. L., I .
22 NSS LOCK WASHER - stud.mounting. ... oo oo viiniaiiieniiiinanens 1
23 NSS NUT-studmounting ... ...l it iinaminaenas R 1

c 20337 KIT - brush and spring (includes items 14, 17 and 18) . . ... ... ... vt .. 1 .
24 193 57 LOCK WASHER - external tooth 174" .. .. ......vviiinnernn.. ceees 1
25 126 101 NUT-1/47-20...coiiniiniiennn.. e
Y o - -

November 1987



18

232 TarenT

P e i

e T TR e et e s e e

IGNITION AND CHARGING SYSTEMS

REF.

e

PART NOQ.

c

“182-

195
c
182-

192-
Cc -
165-
192.
c
c
C
C
C
173
214-
c

192-

O0O000

29990
520
513

23854
545 .

. 16
29991
143
402
29736
25100
20345
20347
29992
210
259
20344
24955
18

' 29762

25845
24956
25227
25338

'CASE MODELS 446 AND 448 COMPACT TRACTORS

DESGRIPTION

BREAKER CONTACT ASSEMBLY ..... e e e eeiere i,
SCREW - No. 10- 24 % 11127 . i i i araentansanannnannnn
WASHER - NO. 0. et etvteeeenteeeaneneissanensesnennnns
COVER - breaker box lincludes items 1.and 2} ..o vrievnnenns

SCREW - No. 8-

32 x 5/16" self-tapping........... e vees

LOCK WASHER-No.8.............. e et e
- CONDENSER - ignition...... e i ean e S N eaenes "
SCREW - 147 - 20 % 3/ o e i ittt e it iraaarann -
LOCIK WASHER - 1/4" ottt i it i et iieieiensreansasannss
CONTACTS - hreaker ..ottt s treeseontrrnaanecerononsan
BASE - breakerbox . ... ..t e aetea et e '
GASKET -breakerbox ............. i eaarrraes fer e eaeaars

PLUNGER -breakerbox . . ..o vi it i iinnnnns .

LEAD - breaker to coil NEGatIVE . « o v o e v e ee e e anarsneanennnn
SCREW - No. 10.x 1-3/8" round head, machine .......... rtrtaaaaane
CLAMP - coil moupting. .. .. e dr e aiaeatataeseaar e n ey
RETAINER -spark plugeables .. .. .ot vinenniinnane ERRPPEY

CABLE - spark plug

COIL - ignition .....
SPARK PLUG......

..........................................

..........................................

............. W o v p s n s e n’asaa nen b4 e anwan

STATOR - alternatorcharging. . oo e evinevvrneranans et areaaiaaea

CAP-coil .........

..........................................

19

2
mn
R
o

o

T F

-‘M—‘Nﬂmm_l.aw—‘d-AT-I‘-I-MM—I—I—I—I—A.-A_\




! - R IR INEEEN,
! . - r.
' . * . ) -
20 : ‘ SR
CASE MODELS 446 AND 448 COMPACT TRACTORS ‘m . 21
HEAT SHIELDS AND ENGINE BAFFLES
\ REF, PART NO. . ’ DESCRIPTION - ' REQ'D
1 c 25489 SHIELD - exthaust pipe LM, ............ e e 1
! 2 C 25490 SHIELD -exhaustpipe RH. .. ... oo i, gaaaen 1
3 113 1 BOLT - 1/8" - 20X 1/2" BEX oo e e v vveeeearaanennnnannrares Ceveeen. 2
4 192. 19 LOCK WASHER - 1/8% . .o ittt et e tetn e inianernasans 4
5 1200 101 NUT-1/4”-20hex......... ettt e areaette et et eerae 4
6 C 28033 BAFFLE -cylinder L.H. ... o ittt i nrenninnnneneeains 1
7 C - 28034 BAFFLE -oylinder RH. .. ... i e 1
- 8 187- 1036 SCREW -self-apping. . . .. it et ittt e et e et e e s 2
9 c 26265 SUPPORT - pUMP MOUNTING + . s ey et essraneeeeaneananeaneenrnenn 1
o R
i e g . ) N
\ . PRt .
e - e
-t Do |
\‘}\l?'. A JE. i .
PoX i 4 ' . ‘ )
Lol : EXHAUST SYSTEM
Yoy : \‘5'.\\.‘
E by ) 1 c 24703 MUFFLER ASSEMBLY - exhaust {includes iterns 8, 9, 10and 12)........ 1
o e 2 c . 250M PIPE - engine exhaust L.H. ...... e, e, 1
[ v 3 C 28968  CLAMPASSEMBLY-muffler..........oooiiiiiiiiiiiiiiienainn © 2
' 4 120 102 NUT - 5/16” N.C. hex. .. ..... C e, 1
a 5 c 26207 GASKET - exhaust. . ,..... e e e 2
; 6 61- 512 BOLT - 5/16" x 5/8" sockethead .. ... .c.oeuveennn... e 3
! 7 Cc 25073 PIPE-engineexhaust RuH. ... .t i e e i ivainaranns 1
i : 8 - c 24296 WRAPPER - muffler ... .. . ittt et i, 1
| 9 c 23581 COVER.mufflerend............ccuvin. ... et e 1
! 10 c 23580 - INSULATION - mufflerend ... ... iieeieeininreiaaennnnnn 1 -
i . 1 214- 272 CLAMP - wrapper Mounting. . oo itiiarar i ct i iievcanr ey 3 -
' 12, c 23686 INSULATION - muffler © oot ee i 1
13 1922 404 LOCK WASHER - /18" ..o vssiivieiaee e vvaaeaaeeiiaeanees, 4
E .
B v
1
[
‘- 1
§ o B ;7
"
|

MNovember 1987




, : 4 _ : ;
22 . ;
_ . ' . l
CASE MODELS 446 AND 44_8 COMPACT TRACTORS ' 23 ;
CHOKE AND THROTTLE ) . ‘
’ ‘REE. ' ‘PART NOT DESCRIPTION REQ'D i
1 C 25603 CONTROL - ThrOTHE , ..\ ets e eeareee s ae e ennrannrnaeananans 1 '
2 NSS HANDLE - throttle control (use C30073h . . oo v ivii e cir i iaes 1 !
3 C 25604 CONTROL -cHOKE « . v h v et s csssaroancnsoesnrasasesnanans 1 L
4 NSS HANDLE - choke control (use C30074). ;o v oo e i 1
"5 111- 5 BOLT - No. 10- 24 x 1/2" N.C. round head, squareneck . .. .......... ‘e 2"
6 192- 18 LOCK WASHER - No. 10 ....... S e e 2
7 129- 17 NUT-No.10-24 . ........... et iaaaiaa ettt an 2
FUEL SYSTEM i
i "1 C 10857 ELBOW ASSEMBLY - fuel tank .. .......oveennnnnn.. i 1
2 A 62079 RETAINER - fuel line{optional) , .. ... i iaii s 2
3 NSS ) HOSE - fuel line 48” {1220 mm) use C28376 cuttotength) ... ......... 1
4 NSS TANK - fuel (use C28935, C28840, (21214274} . . .. .. ... s 1
. ' 5 C 11529 CAP - fuel tank {includes INsert) ... ..o ueert i narenrenrnnsnsrnnns 1
! 6 C . 11845 INSERT - fuel Cap .o it iviereniinnrscscnnnnnanan L 1
; 7 C 23527 LINER - 1aNK. . . o vv e eneeeennenns T .
8 C 14680 CUSHIOMN - fuel 1ank. . ... .. i it i it i it s s e rennnrsasansanancns 2
- g 214. 274 CLAMP -hose /2 . i o i r e e i h e i i aecese e 2
i
R f -
!
i .
E -
3 .
Ff
i ‘
- g - a
!
T
: »
Uﬂ-m Printed in U.S.A. ‘November-1987




24

Use Before S/N:
A46 - 14011335
448 . 14013531

© g

|

PTO CLUTCH LINKAGE

REF. PART NO.

i
1 C ~ 28237
2 195 533
3 c 24872
4 353- 452
5 c 20093
6 138- 96
7 C 20053
L 8 113 207
J g o] 25013
~ 10 132-7 .310
l 11 ¢ “Tio0s
: 12 c 19867
. 13, c 26266
: 14 c 20039
; 15 c 19767
] 16 131- 178
| 17 195- 104
! 18 | ol 29409
: 19 c 26264
; 20 cC 26266
21 138- 63
22 c 28288
|
i
f .
h
|
;
&
L
i
i .
b

Printed in U.S.A.

CASE MODELS 446 AND 448 COMPACT TRACTORS

. ARM ASSEMBLY -PTO.......covnrnnnn. e e

CPIN - roll 38" X 15 i i .

RS IR S srerice
. 25 -
=

DESCRIPTION ' REQ'D

KNOB -lever, PTO .o vv v eerereenannns S e,
WASHER-1/2"............ e e e re e .

BUSHING - lever, control tawWer. .. vv v s istnrorareansasanrarnens
BUSHING -special . . . ..ot ottt it e ittt eten e inaenn s e

1
1
1
1
1
1
BUSHING - nylon. ... oo i i tiae e inacn sy e 2
BOLT-3/8”"x 1" N.C.hex........... P 2
LEVER -PTO engaging. .« . o v v vevenennennnnnnsses et i e sieaaeee 1
PiN-cotter 1/8" x 1", ... .. . e vrnen e Et et e st 2
WASHER -nvlon 3/8" . ..ottt ettt i enennraneresnanns N 2
SPRING-clutchrod.............. e r e aa e praraeaes 2
BUSHING - SpRCIAl . o2 o v v v ss s sesneaussensunnceaceoaenusannnnenns 1
ROIQ-clutch..............,......; ............................ 1
GUIDE-clutch rod. ..o vt oo s i ie it iie e r e s enaans e aeaaeaeaa 1
NUT - lock 3/8” N.C. hex.. ........ Ee e raatere ety 2
WASHER-3/8"............. e et e iaeersraneci bt . 2
LEVER -PTOeN0agiNg. . v oo v vva vt eennraesssacasnssonnsasnsanas 1
BRACKET - support, PTO lever . ......... e 1
BUSHING - flange, nylon . .o ooviesl ittt e e casnaaonrannes .1
PIN - roll 1787 X T-1/8% ettt et aaie e eriaaaaas 1
WASHER -spring........... e s chenees S|

a

November 1987




-2

.
é' . ¥
\ . /. £
g _.‘ ! e 5
LY R t . ~
*2-® 0 J) ‘
Lkse before S/N: T "
4486 -~ 14025431 - R I
448 - 14028081 i . l
. R - - ] 1
EARLY PRODUCTION ~
' ) % o
NOTE: . o
Early production use {2} item 19 dap T
to replace {1} 200" or {3) 050" spacers. =
| ~

pinc ¥4 $-0T

———— o ————

AN k-2 e

B Lok arels, O,
.

Ep—

L AT

CASE MODELS 446 AND 448 COMPACT TRACTORS - ' . 27
CLUTCH ASSEMBLY (PTO) . ; . :
REF. PART NO. DESCRIPTION : < REQ'D
NSS CLUTCH AND FAN ASSEMBLY - {use C27162) ................5.". 1
1 c 16616 FAN -cooling. .. cvv vt et it ine it rsnnrnnnnsasrareelonn 1
"2 c 24741 HUB-dutch .............. E O | P 1
3 NSS ARM - engaging {use C27031 kit}. .........coov s S 1
4 164- 41 . SCREW - 5/16" - 18 x 1" flat head socket .. ... I, 2
5 193- 76 LOCK WASHER - 5/16" special external taoth .. . .....cvviiane. . 2
6 c 28677 . WASHER - fand7/32" . .. ittt eeinceenennns U 1
7 C 15515 WASHER - spring. ... o oot ce it iee e innnsnasnassrasincanns 8
8 Cc 15557 ) WASHER -spacer :080. .. .. .cv v evnirrieennans et 3
9 C 26353 KIT - pulley and disc assembly (includes item 19) ., . ........... . 1
10 M 23740 KIT- frictiondise.............. J_j ................... 1
11 C 29735 BEARING-ball .. ..oit it vyt iiieaT e cisanassantaanaanss 3
12 c 23033 CAM -cluteh .ot ees e e e as et ecenneerennennen hee. 2
13 C °~ 16786 SPRING-clutchload. .. ... vt iiicnrannns e Ly e 2
14 129 125 MUT-1/2"NF. .t et areeeaaas I 1
15 c 23627 GUIDE-adjustingnut . .. ..ottt enicanrgnsraocasansrss i
16 c 23624 WASHER - spacer......... vttt eea e 1
17 C 23630 SPACER-hub ........i it iiiaie i, seasaaaaanan 1
18 c 23625 NUT -adjust ... iive i iveeeraceanscstnnennrasenenennnn 1
19 C 29811* SPACER - washer .100" {see note on opposite page for early
: production} . . ...... ... ..., e , 2
* Use S/N and after: ~ ‘
446 — 14025431 ' ‘ .

448 — 14028081
On some late production, item 19 is replaced by
{2) .050"" spacers, Use item 19 for service.

.

November 1987 .




-4 A *- { -
28 - ) - : o ) S - g o T
- ‘ i - 4 CASE MODELS 446 AND 448 COMPACT TRACTORS R S . 29 |
HOOD, FRAME AND GRILLE LT . T R '
- REF, PART NO. -, DESCRIPTION o ) REQ'D :
1 C  26941* ; FRAME:main......... e e e g -1 -
) .2 c 24821 | SHIELD-heat...... T R 1
3 . € 24137 5 SPRING=Iatchziz. . cinee e e eii e nr i araaai s e 2
4 - C 23573 ~.HOOD AND GRILLE ASSEMB LY {inciudes item 31) 446 tshown) ........ 1
. , 4 C. 25423 . HOOD AND GRILLE ASSEMBLY - {includes item 31)448 .. ........... 1
' -5 C 23527 LINER -hood........cccnnens PO e 1
! 6 c 22023 HINGE - frame ... .. ... e eraetenarean s e 2
; 7 131- 1318 NUT-10ck 172 NLF. et i e i itaevaaanew e -2
' 8 C. 27508 . PIN-attachment. . ... .uconeeeuncennsonn.n SO .2
: 9 © 131 1181 NUT-lock 3/8" N.Coot v eneeeaenienns T eageasateencannens 4
, . 10 195 525 WASHER - plain 3/8" x 13/16"” 0.D, (over engine foot pad) ...... e 4
. r 11 c 18153 LINER - instrument paneh . « oo oo s veinnnnnvnessesnnen e 3 .
; S 12 C 16362 ROD - hogd hinge. .. .. vevvniieiii i iannaraenenans PO
- ‘ i 13 T 132- 334 PIN - cotter 1/B7 X 3/8" . oo e e iinsaanannnanannns N 1
14 c 15410 CUSHION-washer. ... .voereine Tiheeenanr i aanranaens .. 4
V1B 195- 2029 WASHER - plain 3/8" x 1-1/4 0.D..{under cushion}. . . ... ..ovven ... .8
© 18 113- 219 BOLT-3/8"x 2-1/4" N.C.heX . ..oovuinnnerannnnnnnnn e 4
17 C 25317 PAD-foot LH. ... ..., e s 1
- 25318 PAD-foot RH........ e e et <o 1
B\ 113- 113 BOLT - 5/16°% 7/8" NAC. hEX . . o v e eeeeieniaanennenns e 2
8 192 20 LOCK WASHER - 5/16”. .. .. ovivnnnnns e 2
20 c 14729 SPACER - 1€ar, frame. .« vvevearereenrneanroricneonnnns ST .2
21 192- 23 LOCK WASHER - 172"+ e ettt e et eeencaneneisaannsanas S 4 .
- : 22, 13- 424 BOLT - 1/2" N.C. hex, transaxle mounting. . .. . ....... s 3 -
; .22 166- 86 BOLT - 1/2" x 1-1/4" FIange. . oo ovnaentiene e 1
: 23 138 2073 PIN - 1ol B/1B% X 118" o e e i e 2
24 C 16373 O ] Y ot eea e 2
S5 ¢ c 24820 . RETAINER - battery hold down . ... ... .ouinuniinnaairan s 1,
26 13 1 BOLT - 1/4" - 20 x 1/2" ......................................... 9
277 192- 19 LOCK WASHER - 1/4%..0. .. .. e e 5
28 128- 101 NUT-1/4"-20hex ....... T 5
29 c 24822 COVER - access (use hefore S/N 9785093 - 446, S/N 9788982-448). . ... .. "1
20 C ... 26506 COVER - access {use S/N 9785993 - 446, S/N 9788982 - 448 and after} .... 1
‘ .30 193" 57, LOCKWASHER- 1/4"external tooth. .. ... ..ovvrieiiiienininenns 4
. ; o ©C 16361 7 HINGE-hood .....cvviiiiniinnisinnnossd e e e 1
] - .
s K
*also use C26266, C26265, C26264, 195-533 o . ¥
’ 128-63 and 132-310 before /MY ' ) . .
' 446 — 14011335 ‘ ) : :
- 448 — 14013531
) ) ;
I
' Printed in U.5.A. . ) . : November 1987

i



‘ - . ; T ' ) o R R SR AT R AT A S
30 .
: CASE MODELS 446 AND 448 COMPACT TRACTORS . n
f " SEAT, FENDERS AND TOOL TRAY , .
i - N ' {
. REF. PART NO. DESCRIPTION n REQ'D 1
- ' 1, C 26066 SUPPORT < 58at, FrOMT. .\ oo ettt ee i e e v neenne i ineens 1 ;
2 NSS SUPPORT - seat, rear{use C26695) . ... .. ... ... .o inninnennn. 1
.3 113- 441 BOLT-1/2"x2-T/4"NC.hex .........oiviuinn e e e, 2
4 113. 424 BOLT - 1727 x 1 7 NG hex .. ... i it e sttt caaane s 2
4 113- 118 BOLT-5/16"x85/8" .............. i e e e e 1
5 192- 20 N _LOCK WASHER -8/18" . . . i i e i it ettt taasinannnann 1
- B 192- 23 LOCKWASHER - 1/2" . .......... P 4
> 6 c 19417* TRAY -tool.....ciinvennnnnnnes e it e e s T
7 C 16420 " PIN - SBBLIHMGE. - o v vt ettt it s ir e a e et 1
a3 C 30071 SEAT .. i e e b et e e e et 1
9 C 15410 CUSHION - rUBBEr . o oot s it e e sttt tenieanr s aanemesacasannsnn 8
10. 195- 2175 WASHER - 5/16” x 1-1/4" 0D, zint .. ... v ivunns it 4
11 13- 122 BOLT-8/16“x 1-1/2". . ......... et ba e e 4
- 12 . c 14534 BUMPER - 588t. ot v e vt tnnenne s creteenenenaaaraeaaanrrnnnn 2
. 13 J121- 106 - BOLT -5/16"x 1/2"flange lock . ... ..ot ieri e i e et aans 410 '
14 C 17152* HINGE ASSEMBLY -588T . ... v vt i it imr i i st ecannrrensnnnansnnnas 1
15 C 25303 FENDER-LH. ...oviiniianns PP e 1
15 C 25304 FENDER - RoH. o ot te ettt ii ettt e et aiies et rnaanaaaannnn SR T
16 c - 14728 GRIP-shiftiever .. .. . o i i i e s 1,
17 c 16393 LEVER -shift ... . i i i e e s e et e e 1
18 1956 525 WASHER - 7/16" x 1:1/4" 0D e e 1
19 C 17216 SPRING - SRIFLdOVEE . . o vt ettt s e e e ear e aar e a e 1
20 C 17066 WASHER -special .o v it i e et 1
. 21 131- 1181 NUT -lock 3/8" N.C. hex. . .. .o i i i i e e, B 1
d 22 c 26028% % TRAY =100l .. ot ittt ettt 1
. 23 NSS** - HINGE - seat {use (2) C29305, (2} C29306, C29307, -
! . : {21 113-102, {2) 131-911 ... .. PPN 1 _
*use before P.I.N.: **use P.I.N. and after:
446 — 9787668 446 — 9787668
448 — 9789872 448 — 9789872
@ - )
finted in U.S.A November 1987




N ° [ ~ ‘ !
# ) ‘ B o= B
32 - : : - - . - ]
: CASE MODELS 446 AND 448 COMPACT TRACTORS _ . 33
. FRONT AXLE . i
REF. PART NO. _ o DESCRIPTION REQ'D
1 C 18813 AXLE-fromt. ...ooouvenernnninnaan.n. P i1 ‘
. 2 NSS SPINDLE - right hand {use C27600, {2} C27902). . .. .o cv o irievnnnnns . 1
3 ~NSS SPINDLE - left hand (use C27599, {2) C27208) . . .. ..o oo i i e e |
4 138 . 99 PIN-10ll ¢vverennnnnn. T e 2
‘5 c 22278 PIN - retaintfig, axle pivot ... .. .o ii i 1
5] C 13716 WASHER - thrust. ... ..o el st e 4
7 219 404 FITTING - lubrication................ P e eeam et a e 3
8 c 13106 . . COVER-lubrication fitting. . . ... ... 0o iii et it iea e rannraans 3
9 132- 31 PIN - cotter 5/32" x 1-1/4" .. ...... e e e s ettty 2
10 c 12975 WASHER - whee! spindle. ... .. Wi PR B 2
11 - C 28226 WASHER -wheel spacer, . ... ..o i ini i e e rte it iaaianaanes 4
12 18‘)7- 1910 BOLT-3/8"NC hexhead.................. e e e - 1
13 C 22992 KIT - drag link {use before S/N 9787865-446, 9790110448} . ........... 1
14 192- - 23 LOCK WASHER - 112" ZinC. . ... ot i ie it i it rae i e tninarannens 3-
v 15 126 166 NUT-1/2" N.F. R.H. thread, special . . . ... .. it iin s 6
. 16 129- 365 NUT - 1/2"" NLF. L.H. thread, special.. ......... ottt en e s .2
17 C 21527 BALL JOINT - 1/2" L.H. {use before S/N 9787865 - 446, 9790110 - 448). . 2
18 C 21526 BALL JOINT - 1/2” R.H. luse before S/N 97878665 - 446, 9790110 - 448} . . 2
19 ~ C 22568 PIN - axle pivot ..... e e e et e 1
20 219 17 FITTING - lubrication .. .. oo oo i e i e e 2
21 C 21529 TIE ROD- (use before S/N 9787865 - 446, 9790110-448) .. ... ........ 1
22 C 12102 BALLIOINT - 1/2 R.H. (use S/N 9787865 - 446,
‘ : 9790110 -448andafter) ... ... ... Tl 2
. 23 c 13605 BALLJOINT - 1/2” L.H. {use S/N 9787865 - 446, -
‘ - 9790110 -448and after) .. .... .. i e 2
24 C 25855 - TIE ROD - {use S/N 9787865 - 446, 9790110 - 448 and after] .......... 1
25 C 25857 LINK - drag (use S/N 9787865 - 446, 9790110 - 448 and after) ......... 1
. » L ;
- \
. - .
1 o ; °
. 5
,
X , LU HE ] Prinedinusa ' ‘ November 1987 .
N : .




34 %
CASE MODELS 446 A'NE,) 448 COMPACT TRACTORS 35
®/@ @ 5 ; STEERING GEAR ' .
: REF. PART NO. DESCRIPTION REQ'D
@,_- ! 1 c 16945 CAP-steeringwheel ..........oo it S 1
Use hefore PIN: ' 2 C 18014* WHEEL - S18BIING - o i v e e ie s teemee e ernarrrernenrannes e |
() Yy, 2 C 26326%"  WHEEL - SLeRFNG. .. uvvvnrsensrenneraneennneanianenss e 1
448 —~ 14013773 3 131- ~ 1113 T 1Yo 1
= 4 NSS5* - SHAFT - steering (use C26325, C26326 138-143h. ..o 1
4 T C 26326"" SHAFT -SIBeIING . o1 v e et et cinen e snrraenmesasanaraseeernns 1
5 NSS - SUPPORT - steering gear (use |tems 14, 22 23 24, 25, 26 and 27} ...... 1
6 C - 14200 PIN-PIVOL .ottt i in i e i e e i iee e cfe s O 1 /
| 7 c 14201. WASHER - ghlm e b ma e e e iieeaera sttt e s .
. a 129 148 B L e o T - A 1
' 9 195- 2175 W ASHER ittt s 1
10 192- 20 LOCK WASHER - 5/ 18 ZINC . . . ...ttt ittt ten i it et ananaranas 1 ’
11 113- , 102 BOLT -5/16" X 3/4 " N.C. ReX vttt iet et e e ettt iaes e e 1
12 NSS ) GEAR - steering {use C29040),........ P 1
13 113 206 BOLT - 3/8" x 3/4" N.G. hex . ..ttt e e e e e Ge e nnnannnns 4
14 192- 21 LK WASHER « B/B . .ttt ettt sttt et e aaeanae e 5
15 195- 2069 WASHER - 5/8” ZINC. . oo v vveeeerceeenenenns R 2"
16 C 18096 CBUSHING - flanged nylon, . ... it i i it ittt v v e r e Wl
17 . 126 16 KEY - Woodruff 3/16 x 3/4" (early pmducnon) ................... T
18 C 24098 B L 0= S 7T T« 1
' 19 219- 404 FITTING - lubrication, 45 degrees ............... P 2
20 . C. 12975 WASHER - 5/8" . ittt i et e e hee . 2
21 C 18017 RETAINER -steeringwheel .. .. . ... .. i it ieenanat 2
22 "NSS SUPPORT - steerlng gear {use C30019, C29044, C29812) ............ 1
23 c 25787 e (T T 1
24 195 2029 WASHER - 7/16" b T e e 1
25 = 113- 241 BOLT - 3/8" - 18 %X 3 HEX ..ottt tia et st it et eniinans 1
26 120. 103 T - 3/ - 1B X L\ttt et i e e 1
27 105 <137 . WASHER - 15178 00D, o ittt it e e et e et ce e 1
. 28 138- 143 PIN - roll 1187 x 21/ e e e e e 1
29 195. 541 WASHER -8/8" .. ............. i e UAR
' c 13106 CQOVER - lubrication fitting . ...... Ve et aaaeea 2.
*use before PIN: **use PIN and after: '
446 — 14011642 446 — 14011642 R >
. 448 — 14013773 .448 — 14013773 ’
@__a@ Usa before PIN: ™ % W . BRI - - . ) - '
446 — 14010760 . ) - - . . - !
448 — 14013156 . . . _ ; '
Kl - = L 4 .

LT HYT Printedin USA.

November 1987




5

CASE MODEL 446 AND 448 COMPACT T_RACTORS 37
BRAKE ASSEMBLY
REF. PART NO. DESCRIPTION REQ'D
1 C 22316 PEDAL - brake actuating...... e e, 1
7 c 26381 ARM - brakepedal .................. e i e 1
3 138- 2073 PIN ol 318" X 1-1/4 e 1
4 C 25022 SPRING - retuen. . ... .. e e e e et a e 1 L
5 131- 1308 NUT - lack, spemai ............................................. 2
6 C 16164 - TAB-lift......oeeurenenenn.... e et e e et et aean, 1
7 C 18147 ° LEVER -~ brake 0gK. ..o v v oottt it i c e e e 1
8 C 27755 SPRING - braketock ........ e e ettt e et e, 1
9 C. 21857 SPACER - brake peclal e e et a e 1
10 C 23909 BAND - brake. o v e e e i e 1
11 C 23910 L L o 1
127 113 2262 BOLT =3/8"-16x 1- 1/2" 3= 1
13 120 143 NUT - 3/8" - 16 special . - v oot ittt e e e sttt raaansanreans 1
14 C 23899 .. ABRM-brake........... F e e ke iaa e 1
15 cC 24761 ARM - brake (includes ad;ustment AU L T
16 c 23883 GUIDE - brake actuator. .. ........... e T 1 -
17 195- 533 WASHER - 531 1LD: ... . it v iiian s e bt e e e et a e 4
18 132- 310 PH\! e Y - 114 S e 3
19 cC 28978 CLEVIS ettt et e e e 1
20 141- 54 ° P N - ClBVIS . v vt it i et et 1
21 132- . 321 7 PIN-COMEr .vvuuveennneennnnn. SR e e 1
22 N C 26306 ROD -brake. . ot i e e e s e 1
) ~
_FRONT AND REAR WHEELS
1 C 24438 - WHEEL - rear, 6 balt (white). ... .... e e 2
2 Cc 27763 BOLT -rearwheel ... .io it ie e iiea e cen s 12
3 c 24433 WHEEL - front {white) {includes bearmgs) ............................ 2
-4 219- 403 FITTING - IUDFICatION . 4 s s e s et ba b v aan s s eerarrnsrananns 2
5 C 12110 BEARING-wheel .......... e e e e e a e 2
6 C 28965 CAP - hub, front wheel {optional) ... ... .. i iieeiii i, 2,
7 C 26021 « CAP-plastic,front. . ................ e 2
c 13106 COVER - lubrication fitting. .. .....:coveeeeeiuunn.... PR feeen 2
[ -
-— i -
. oy -

Nove-mber 1987



38

3] | - ' .
CASE MODEL 448 AND 448 COMPACT TRACTORS . ‘ 39
HYDRAULIC SYSTEM
l, REF. PART NO. DESCRIPTION ) ‘ REQ'D
1 C 26255 SUPPORT - pump moUNti Mg . .o v vt o r ettt v e v tie e e teeennen. 1
2 113 206 BOLT -3/§" x 3/4" N.C. hex, support mounting . . «.oveneuvrronennnn. 4
3 61- G16 sC =3/8" x 1" N,C. hex, socket head (early production} ... ......... 2.
, 3 62 616 SCREW - 3/8” - 24 x 1" N.F. thread {late production) ................. 2
4 192. 21 LOCK WASHER - 3B ZinC . ..ottt e e e e e e 6
5 C~ 28321 KEY - square 1/4" x 3/4"" (6.35 x 19 & m) lenninachaft), ... . ....... 1
- 6 C 25209 COUPLING - pump, 8/16"' shaft {see page 43 and4b) ......... ...l 1
5 C 18918 COUPLING - pump, 1/2" shaft (repairs page43and45) .............. 1
C 7 C 26278 PUMP - hydraulic 1/2" shaft {repairs page43and4B} ................ 1
7 NSS PUMP - hydraulic 8/16" shaft(repairs page 43 and 46H{use €26278, C17300} 1
g 218 5065 FITTING - hydraulic 3/4” x 7/8” “0”ring. ... .. .ovevrnnnn.. f ....... 1
9 218- 5007 O RING - 28 e e e 1
10 C. 25333 TUBE - valve t0 IoWEr MOTOF POTE. .« oottty e e s et naeee et 1
11 C 25334 TUBE - valve 10 UPPEr MOTOF POMt. 0% vt et e oeve et e e eeer et snnenss ' 1
12 c 25784 EXCHANGER - heat (446) shown........., B e 1
12 C 25376 EXCHANGER - heat {448){use before S/N 14028535}, ......... e 1
; 12 Cc 26456 EXCHANGER - heat (448) (use S/N 14028535 and after} ......... . -1
13 214- 254 CLAMP - hOsE . .., e e i e e e e 4
14 C 25785 HOSE - rubber, tank toheatexchanger. ... ..........cciiveeinnnnnn. 1
15 Cc 24818 RESERVOIR - hydraulicoil ........ rn e st e e et e 1
16 C 25237 CAP - reservoir {includes insert), . . ....oovnvenninenn,. ra e R 1
& 17 NSS C INSERT - reservoir Cap. . ..o v vttt in it e e T
{ 18 NSS . B EMENT - 8ot e s ottt e e et e e e et et e e e e i
\ 19 C 23326 CLAMP - 0SB . L. .t ittt it it et e e e 2
: 20 C 24827 HOSE - rubber, 1ank 10 BUMP . . . o v ee v e e e e et et e ee s e eenee s 1
\ 21 C 18797 HOSE -hydraulic, pump tovalve. .. .. ..t i e e 1
| 22 218- 5006 "0 RING - 1/2” (for C18797) ... .. .. e et v, 1
: 23 Cc 26182 TUBE - valve to heat exchanger {also req’s item 25 before ‘
| s S/N 9787599 - 446,9789840-448). . .. ... ... ... S
I 24 1495- 104 WASHER - 3/87 . i e e e e 4
'I 25 NSS HOSE - rubber {use C25785cuttolengthl. .. ... oo ..., 1-
i 26 218- 5107 FITTING - motor port 80 degree elbow, "0 Ring. . ... .. ccvvinvvnn.. 2
l 27 218- 5007 “O" RING - 5/8" {for 218-6107 fitting} ................ e 2
28 NSS VALVE - hydraulic control, two spoallrepairs page 49, 51, £3) {use c27217) 1
2g9 166- 86 SCREW-1/2"x 1-1/4"" N.C. flanged 12 point - ... ... ..., 4
30 182- 246 SCREW - 5/16" x 1-1/4” N.C. flathead machine ..................... 2
N 131- 351 NUT - lock B/16" NG ReX J . . i ettt e e et e et e e ae e eraena 2
32 218- 5062 FITTING - hydraulic valve /87 x 7/8” "O” Ring. ... .....cccov o un. 3
33 218 5007 “O" RING-5/8" (forC18321) ... .. ... ... ... ... e -3
34 C 28949 SEAL -motor to transmission. . . .ov v r i v o n v eneirneenn S 1
35 C 14658 MOTOR - bydraulic (repairspage 41}~ . ... ..o ovivenn e, PP 1
36 C 22947 TIE-NOSEClRMP o s e it e et eee i iaeinanss e e 2
- 37 c 26900 SPRING - compression (448) ........... ... ittt 1
\ .
. November 1987

! amTL

Fi




CASE MODEL 446 AND 448 COMPACT TRACTORS .

SPEED CONTROL

o
m
m

— DWW ND O &AW

—_ -

HYDRAULIC DRIVE MOTOR

— .
OO~ AWK =

1t

13
14
15
16
17

QOoOOoOOOOZo0000000000

PART NO.

c
c
NSS
C
c
c
129,
c
195-
132-
138

A

G

298237.
27593

27822
21618
18742
122
18025
521
320
2072

14655
16516
19040
25048
14827
14837
18382
14828
14829
14830~
14831

28703
28374
28701
19041
148386
14838
19212

DESCRIPTION . REQD -

KNQB - speed control .. ...
BUSHING -lever.........
LEVER - speed control {use
SPRING - compression . ...
WASHER -nylon. .. ......
ROD-control . ..........
NUT - 5/16" N.F. hex, zing,

JOINT -babt ... oo 20

MOTOR - hydraulic. . .....
RING - retaining. . ...
SPACER -

SEAL - oil

HOUSING ASSEMBLY

ENDCAP..........
- ? SEAL-

KT - manifold {also use itemn B hefore motor code 86-75)
PLATE - manifold ) N ‘
.. MANIFOLD . ...

COMMUTATOR AND
RING - sealing

CUSLEEVE sttt e
BOLT - 3/8” x 4-3/8"” N.F. hex
WASHER - .010” {0.25 mm)

C29407 and C2B00BY - .+t v vevvneennnnns

J O S S S e

.....................................
...................................

RING SET .ottt e e L

— ] e et ommk bk ok ed ok oemd ek B = el el el ek

November 1987




- 2 i
42 . -
. ; : . . s CASE MODEL 446 AND 448 COMPACT TRACTORS : . 43
HYDRAULIC PUMP AND COUPLING {PARKER-HANNIFIN)
use before S/N: 446 . S/N 14011824 \ -
. 448 - $/N 14013893
. _ REF. PART NO. ‘ DESCRIPTION _ - . - REQ'D
1 NSS PUMP - hyd. 9/18" (14.29 mm)} shaft(use C26278 and 17300} .. ........ 1
2 F 53109 . COPIN-dowel ... e 2.
3 C 24861 COVER.-rear ...... SN 1
N 4 C 15731 GEAR ASSEMBLY - driVen: . v e e s e e e et ee e e e ea e eeen s 1
AN 5 [ 16732 O RBIN G - COVEr .« ottt it e e et e e e 2
8 C 15733 BODY - PUMID . ot e e e e 1
"7 . C 15734 COVER IONT ettt it ettt et et e et e et e 1
8 C 15735 SEAL - shaft | ittt e 1"
’ 9 NSS GEAR ASSEMBLY - drive (9/16shaft} . .......coouurenennna. ... 1
c 24862 SHAFT - drive {9/16" shaft) ....... e 1
c 24863 GEAR ~drive (9/167 shafth ...t ve e et e 1
C 24864 KEY -gear {9/16"shaft}) .. ... ... ... ... .. ... .. ..., 1
c 24865 RING - retaining (9/16" shaft) ... . ... . ... leeeunu.. L. 2
: 10 c 15737 PLAT E - WEAE L\ ettt e e e et e e e e e e 1
. 1 C 15738 SHIELD - heat. . Lttt et ettt ettt 1 -
- 12 C 15739 GASKE T oot et e M
13 c 15740 . SEAL ...... PPt 1
14 13- 11 - BOLT ............ e e v 4
A o 15 C 28215 KEY - 3/16" {4.76 mm) square {for 9/16" shaft) . ................ 1
: 16 o 19115 WASHER. . ottt e et e et e, s 4
17 C . 25209 COUPLING - pump (9/167 shaft) ... ... ... ... . o i i, 1
18 NSS ) HUB - {order item 17 . . ittt it i et et s e tene e e tme e eeea s 1
19 NSS HUB - {order item 17) . . oot ettt e et e e e e e s 1
20 . a3- ° 55 SCREW - set 5/16" x 5/16” NC sockethead......... S 2
21 ¢ 15036 SPIDE R L it 1
. HYDRAULIC PUMP (CESSNA) . -
use before S/N: 446 S/N 14011824 '
448 - S/N 14013893
NS5 PUMP - hyd. (9/16" shaft use C26278 and C17300) ... ... .. e, 1
1 .C 28709 SPRING. ........ O S 2
2 C 28718 DIAPHRAGM - wear Plate. ..o cv e vr i en i e s inn e cnn s 1
.3 NSS : COVER - front {9/16" shaft use C26278 and €17300)....%........ 1
4 NSS COVER - rear {9/16" shaft use C26278and C17300) ............. 1
5™ c 287N SEAL-shaft........ e e e e 1
. 6 NSS BODY - pump (8/16" shaft use 26278 and C17300) .. ........... 1 -
7 C 28712 SEAL-diaphragm..........ccon... et e . 1
- 8 C 28714 GASKET - BaCk U o oottt et et e e e 1
g c 28215 KEY -3/16" square X .609” (4.76 mmx 1547 mm) .............. 1
10 C 28713 GASKET -baCK UP v v eeeeveeeeeeaaeeens P |
11 NSS GEAR - drive {9/16" shaft use C26278 and C17300) ............. 1
12 NSS GEAR - driven {9/16" shaft use C26278 and C17300)......... feen 01
13 - 211- - 308 BALL - 51881 7/327 (5,55 M) v o o e vt e e e e et e e 2
14 C 28715 PIN - dowet 1/4" x 1-1/4” (6.3 mm x 31.75mm) . . .............. -2
15 166- 32 BOLT -5/16"-18%x 2-17/2" 12pointflange . .. .........oovvren.. 4
Jorinted in US.A. ’ November 1987




o

MODEL 446 AND 448 COMPACT TRACTbR

45

HYDRAULIC PUMP AND- COUPLING (PARKER-HANNIFIN)

Use S/N and e_zfier:. -
446 - S/N 14011824 .
448 - S/N 14013893

REF.

-

0820000

ART NO.
26278
53109
248861
15731
15732
15733
15734
15735

n
w

15737
15738
15739

. 15740

3 1M

19207

19115

18916

17300

0000 zZ2000000TM009

—_

24
w

55
15036

DESCRIPTION _ .
PUMP - hydraulic 1/2" shaft . ........ e
" PIN-dowel. .. ;

COVER - rear .

GEAR ASSEMBLY -driven .. ...vriet et esieeeeareeanas
O RING - COVET o ittt it et e

BODY - pump

‘COVER - front
SEAL -shaft. .
GEAR ASSEMBLY -drive (1/2" shaft) (use C26278) ...........
PLATE - wear. .

COUPLING - pump
HUB-pumphalf... ... i i e
HUB-lorderitem 17} .. oo i i i ii i e
SCREW -set5/16" x5/16" NCsockethead...............:.:
- SPIDER-

HYDRAULIC PUMP (CESSNA)

Us¥ 5/N and after:
446 - S/N 14011824
448 - S/N 14013893

2
m
m

OO~ MU W -~

PART NO.
NSS

C 28709
c 28718
NSS

NSS

cC 287
NSS

c 28712
C 28714
C 19207
c 28713
NSS

NSS .

211- 306
C. 28716 -

166- 32

DESCRIPTION ,
PUMP -hyd. 1/2" shaftluse C26278). . ... ... .ceiriiiiininnnn

SPRING . ...
DIAPHRAGM

SEAL - shaft.

-wearplate ... ... .. e

COVER -front{use C26278) .. . ... iiii i .

COVER -rear {(use C26278). ...............: e eaeeaarae
BODY -pump luse C26278) . ... ..ot e i
SEAL-diaphragm ... ... .. 0 i e e
GASKET -backup ............ccvuutt. e
KEY -1/8"squarex3/4" long. ... ..o vt i i
GASKET =protector .............. et aaeaan

" GEAR ASSEMBLY -drive (use C26278)................... .
GEAR ASSEMBLY - driven {(use C26278}.........: e :
BALL-steel 7/32" .. e e
PIN-dowel 1/4" x 1-1/4" ... . i iaiananans
BOLT-5/16"-18x2-1/2" 12 pointflange .............. ceen

- - "‘\’5

REQ'D

------------------ L R R R R N R N R

............................................
............................................

...........................................

TR I T R R I RN I A R I N

_.M_,_._.'_h_n_h._n_n_a_._._.a_n_sm.-.\.-.a]\.)——t

REQ'D

Novermber 1987




- . . , ’ .

N
|
: !
. 46 l - : .
— E CASE MODEL 446 AND 448 COMPACT TRACTORS ’ R - a7
. - ! . HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS
i ' N
: REF. PART NO. DESCRIPTION g - REQD
1 c 25419 SUPPORT - heat exchanger {448) {use before S/N 14028535)........... - 1
) 1 C 29283 SUPPORT - heat exchange (448} (use S/N 14028535 and after} .......... 1
) 1 c 23482 - SUPPORT - heat exchanger {446) shown .. ... .. crienvrnrsnracnens 1
. 2 113- 118 BOLT - 518" X BB . .. i it et et 4
3 C - 25422 SHIELD -heat, muffler . .:coin i ini ittt si s snnsnersssannnnns 1
4 13- 1 BOLT -1/4 - 20X T/2  ReX . . ot i i is s e et v anentsaansnaannannans 2
5 c 23558 PAD-insulation. .........ovuuon.. e b et et e 1
6 C 23559 RETAINER - insulation........ e ee e raarre s en e 1
- 7 - C_ 25164 " RETAINER - heatexchanger (448} . L. ... .. it iiaia i ans 4
o 8 C 289387 WASHER - heat exchanger bracket ,............. e r et 2
; g 187- 1262 SCREW - 14" x 1-1/2" fiathead Phillips. . ... ..o i 3
; 10 192- 19 LOCK WASHER - 1/4" .. ..o e e T2
y
¢
' '
! .
. Y i P -
. { .
i
llT -
1Y ~
CTORFORDMEC ' - S
- DRV ORDM :CON PRy

November 1987

LI 3
B
n



— _ —ﬁ
: :
48 ; ]
\ EARLY : CASE MODEL 448 AND 448 COMPACT TRACTORS 49
a PRODUCTION . n ) \ . '
@ [ELIER GROUFP HYDRAULIC CONTROL VALVE (TWO SPOOL)
i 446 (use before S/N 9787653) k& '
Cf% ; 448 (use before S/N 9789869}

REF. PART NO. _DESCRIPTION : REQ'D

- _ _-NSS§ " VALVE - control, two spool {use C27217) ..ottt i e veeann 1

-1 C 28699 RING -retaining .. ...ooveeeneninin e, e 2

2 USS SPOOL-motor {order C27217) . ..ot i i i e e eaae s et 8

3 35 SPOOL - lift {order C27217) ... oottt ie e sl 1

. 4 C 78856 S AL - SDOD & vn v et e . 4

' 5 NS5 . BODY - valve (0Fder C27217) ... ouinniiin i i e 1

6 211- 208 b BALL - 5168l 5/167 (7.98 (M. - o oo e s e e eee e e 1

7 c 21507 SPRING - relief ...... e e e 2

8 c 17433 SCREW -reliefadjust. .. . ... . . i 1

9 C 17435 GASKET -reliefadjusteap ... oo i ittt i e it eens 1

10 o129 531 LY R T T3 AT -1 2

' 11 C 17439 I A B o T P 1
12 C 13200 SPACER - detent . .. .ot tet e v eeeeseee e ee e eannreens 1

13 C 26431 . SPRING -detent FETUIM . . e oy sttt s et e s raer e mnnnnas 1

14 c 17440 WASHER - retulm. . .. ... it cee e i ae e aans 1

15 NS5 SPRING ~relief (use C21511kIt) ... ... . . . i 1

16 211- 7 BALL - steel 1/4” (6.35 mm)........ e 3

17° C 17438 COVER-OBIBML. .« .ot eeiniiiiin e e J 1

18 c 17443 SCREW - detent. ... o.vtt e vieeiinnn e e e naans 2

19 - C 17444 SPRING -detent ... 3. ......oiiiiiiiannn. A 2

. ) 20 169 - 114 SCREW :cover........... e e 2

- ! - 21. 221- 841 PLUG « PP+ v o ettt et e e et e e e e e e e 1

: . 22 c 21506 RETAINER - ball S88t . v v v v ov e e v ee v eesaineseananeenns 1

i ’ 23 C 21509 SCREW -adjust, relief . L., ... it i e e e e 1

- ’ B . 24 C 21508 GASKET -adjusteap.................... e 1
, 25 C 21510° CAP - adjUSTSOTEW . L 4\ v\ s e e e e e e et ve v v e anannenas 1

: 26 c 26663 . SEAT-reliefball ..., e 1

27 129- 166 NUT 100K & v e v et e e e e e e e e 1

. 28 C 26665 SCREW - adfust, relief .\ ve e e et e ee et senenaeeeeearanens 1

‘29 c 26664 GASKET - adUst C8P . .0\ vt i i i et 2

K 30 C 26666 i s CAP-adjustscrew ............... ket rer e ecae e 1

c 21511 KIT - relief (includes items 8,9, 10, 15and 16) .. vvvvrvreeennnnn. 1

r C 18851 KIT - detept {includes items 11, 12, 13, 14, 16, 17, 18, 19 and.20} ©...... 1

. DRAWBAR AND TOW H!TCH_ ' ’

. - i 1 C 13360 DRAWBAR . . ..o e et et e e T 1

- : ' - . . ! 2 192 23 LOCK WASHER - 1727 . i e 2
' . . o3 T 3 a4 BOLT - 1727 x 1" NG REX . e ee e iennn e e 2

\" = [l
, November 1987




' ) h N ! . . o S .
. i R
. . . : ! - : ' . . i
‘ i ! )

51

50 - : , - : _ : - | B - ' - -
C o o ' o CASE MODEL 446 AND 448 COMPACT TRACTORS
. . B S HYDRAULIC CONTROL VALUE (TWO SPOOL)
’ l o ‘ . 446 {use 9787653 and after) .

Cf‘) ? @ @@) @ o ' : . . s use 9789869 and after)

i Oﬂ i @ p ) REF. PART NO. DESCRIPTION . REQ'

: @ @/ % ;@ Co ' ' . . NSS . VALVE - control, two spool {use C27217) .. ..o it i iiicieiiieeens 1

7N - : . 1 C 28639 RING-Fetainiig oo vin et iiniieitieensaranrsaneraannsansn 2

- . ' 2. NSS SPOOL-motor(order C27217) . . ... i ittt i 1

3 NSS SPOOL-liftlorder C27217) .ottt it i ierenr e it 1

4 28856 SEAL-spool........ e iaerenaaa LR N 4

5 NSS - BODY -valve {order C27217) ... . it e 1

6 211- 208 BALL -steal 5/16” (7.94mm} .................. i 1

7 c 21507 . SPRING-TEliEf oot eei e ree it amena v aenaan 2

8 c 17433 SCREW -reliefadjust...........coooiini 1,

9 c 17435 GASKET - relief adjustecap ........ F 1

10 129- 531 CAP-adjust sCrew .. .....cvvnviiinntancnnrnnnns S -2

11 C. 26668 DETENT -spool ......... ...t i 1

12 C 28707 SPACER-dBENT ...\t inir e nrrnreenninnaiiaannanranannsae =1

) 13 'C 28706 SPRING-detentreturn ... .. oo ive e ce s iiannraiiiiaaennnn T, 1
14 C 28705 WASHER - retUrM . . .o e it et 1

15 NSS - . SPRING - relief (use C21511 kit . ... ............ e 1

16 . 211- 7 BALL-steel 1/4" (6.35mm) ...........coiiiaae e -+ 3

17 C 17438 COVER -detent .......oiiierrrnr i iiniianranecaananneges 1

18 C 28708 SCREW -detent . ...t i i e e 2

19 C 17444 SPRING-detent.....ooiiniin it i ceceiiaenans e 2

20 — 189- 114 SCREW - COVBI . ..t v it is e ettt iia e e 4

21 21- 841 PLUG - PIPB. . t it it e i a i 1

22 Cc 21506 . RETAINER -ballseat ..., . ......... e e e 1

“ . 26 c 26663 SEAT -reliefbalt......... et e eeee 1

27 129- 166 NUT-lock ..o e e e e eaenenees 1

28 c 26665 SCREW -adjust, relief .. ............. ...t ST o 1

. N 2 C 26664 GASKET - adjust Cap . . ittt e e e e 2

] . 30 C 266686 . CAP-adjustscrew ....... ... . .coiiiiminiiany, e 1

y . ‘ ' . 31 195- 521 WASHER - retUm . o, o e 1

: 32 cC - 26382 SPRING-TetUM .o \ov et iiieniiannnnns e P 1

-, ' .33 C 26667 T O BPACER - reUIM. it e e e 1
: - . 34 193- 524 SCREW - 1BtUIM SPACEE o o0 v v vit e vt ee e eneeensaeesarerenreenns . 1

35 C 18847 COVER - IBIUIN . . ittt et ins i nans s . 1

36 - 211-, 5 BALL -steel 3/16" . ..—~......... Gt Caeiennae 2
- C 21511 KIT - relief {includes items 8,9, 10, 15and 16} ............. ... .. .. ... 1°
c 18851 KIT - detent {includes items 11, 12, 13, 14, 16, 17, 18, 19and 20).. . .. ... 1
\ .
TA .
NOTE: C27271 Travel control detent kit is available to
R : change this valve over to the current travel
‘ detent style. See page 47D for parts list
5’3
- - November 1987
! i




{ ]
52 - . - . - .
® % ‘ , CASE MODEL 446 AND 448 COMPACT TRACTORS
: @@ ’ }@ HYDRAULIC CONTROL VALVE (TWO SPOOL)
; / @% 4 }D }@ ' : ‘ {Service Valug)
%@ /C : ‘ .REF. PART NO. DESCRIPTION |
! . ) C 27217 VALVE-control, twospoal. .. .. .ccve it sl
' : b1 C 28699 RING--retaining .. vvv et ereiineeerrrarnnrseansnnrasneacnsn
- 2 NSS SPOOL - motor {order C27217)......... et
3 NSS SPOOL - liff {order C27217) .. ..... .. s s e .
4 C 28856 SEAL-spool......covviviiinienans e e ae e eraaeaen
5 NSS '_ BODY -valve (order C27217) ........... e
6 211- 208 BALL -steel 5/16”.(7.94mm)} .. ........... e P
7 C 21807 SPRING -relief . ... ... E . e e eiirier e,
8 C 17433 *  SCREW -relief adjust. = Ja¥. ........ e e
9 .C 17435 . © GASKET-reliefadjustcap .. ..cvviiiniiaiiii i e
10 "129- . B31 | CAP-adjustscrew ......ovvvnveerrinnnraan. e A
1 C 26668 DETENT -spool .. ... ioiiiiineanens [P A S L
12 c 28707 SPACER - QBteNT 4 ..o oivteinnincaiar e inaeie e
13 c 28706 SPRING - detentreturn ...... e e
14 C - 28705 . WASHER-return. .. oovvevervenenns P T,
15 NSS © SPRING -reliefluse C21511kit) ... .. i
16 21- 5 ’ BALL -steel3/167 14763 mml .. ... ... oo -
17 C ° 17438 COVER-detent ... ... ..cciiiieeanninraanns et ‘
18 C 28708 SCREW-detent _.................... e
‘ 19 C 17444 SPRING-detent .. .......ccoveeeniiiinunanans e,
¢ 20 169- 114 SCREW -cover.......... et tisateieera et aaa e
21 221- 841 PLUG - PIPE - ot v et et e e
2 . C 21506 RETAINER -ballseat .. ... ...ttt iai s eaaas
23 c 26665 " SCREW -adijust, relief ...............J B e
24 c 26664 GASKET -adjustcap ......oovviiiinienniicnainnn ceeaen
25 c 26666 CAP-adjustscrew ............... e i e
26 C - 26663 . SEAT -refiefball .. ..o i e .
27 129- 166 NUT-106K . iee i eneennas S
' . 28 195- 521 " WASHER .......... S P e
: ‘ 29 C 27219 DETENT -SPO0l ..ottt iie i ea s iar e naaaaaananens .
s _ ' - ' 30 211- 7 BALL - steel 1/4” (6.35mm}....... B e
. 31 C 17443 SCREW -detent ...... e B e i
S 21511 . KIT -“relief {includes items 8,9, 15and30) ................. e
N
! _ Q
C27271 TRAVEL CONTROL DETENT KIT
17 . Cc 17438 COVER -detant .. .vteiieie e a et iian e ene s sassaaamaanans
- 19 C 17444 SPRING-detent................. et ey e
' 20 169- 114 SOREW - COVEI . . oot i it i i e e Leas
28 195- - 521 WWASHER “dBtENt oottt iaie et et eiecanacnraennranannasanns
29 c 27219 DETENT -8p00] ..\ttt i e ranaeaias A
- 30 211- 7 BALL-steel 1/4” (8.36mm) ............... e e
31 C 17443 SCREW -detent .................. L et eeiaieareaea ey
? C 28003 SWITCH - RBULrAl STAMt ... v e eennreeereninneeierenarasns el

[

.

SRR N -

Movember 1987



"‘-._--.-—-——_——--_b-—-—_..—-a

- 4/_‘ Ay
- N
ot W

N AV .
AN VN R L)
1 NN R
SEEAW L 1T
P AT g RPN

| AN I
Pt R T ”
1 ™ per -

&
-~ -
~ )
Py -~
~
'
;

.

CASE MODEL 446 AND 448 COMPACT THA(':TOI;!

TRANSMISSION AND FINAL DRIVE

Printed in U.S.A.

REF. PART NO.
c 24843
1 NSS :
2 c 12713
3 C 24804
4 c 24803
5 c 13241
& C 13385
7 = C - 13266
.8 C 28281
9 C 30029
10 221- 843
10 221- 844
1 138 2073
12 c 22638
13 126- 128
14, c 22637
18 C - 26342
16 CC 13196
17 c 13197
18 1C - 28241
19 192 19
20. 121- 21
21 C 12725
22 c 24802
23 C 14168
24 C 14644
25 NSS
26 c 12552
27 NSS
28 C 25258
29 ©ONSS
30 NSS
.31 NSS
32 NSS
33 NSS .
34 28 680
35 131- 1133
36" c 12718
37 - c 14223
38 c 25254
39 c 14222
40 113 424
40 " 166- a6
41 192 23
.Jn '

5

DESCRIPTION REQ'D

CASE ASSEMBLY - tra

CASE - transmissi
BEARING -flange........ . ...... ... ...
BEARING - flange. . ... ottt i cn e e i

SEAL -shaft ...

BEARING -sleave . . ..ttt ee e it e st et e et e ann
BEARING -sleeve .. .. ............ e e

SEAL - shift rod.

. BEARING - roller
DIFFERENTIAL-ASSEMBLY ... .. .. . e i
. PLUG - filler and drain

PLUG - fitler and drain

"PIN - roll 3/16" x 1-1/4
- SHAFT -axle, short R.H. ... ... ool e et aaara et

KEY - Woodruff, brake
SHAFT - axle, long L.H
RING - retainer, axle. .
GASKET - transmmission
COVER - transmissian.

BREATHER - transmission. ., .. ... v iiniinnnenennn EEREE TR

LOCK WASHER -, 1/4"

BOLT - 1/4" x 1/2 N.C.hexX .o veeeennnnn, e e s

FORK -shift.......:
ROD - gear shift .. ...
RING - retaining. . . ..
GEAR - cluster input. .

GEAR - high 41 tooth {use C30030 and C30031} ... ...... e

GEAR - low 55 tooth .

DIFFERENTIAL CASE ......... e e eae e
BRAKEDRUM ...... e R R T
GEAR -differential pinion .. ... ... o e

GEAR - differential. ..

WASHER - pinion thrust

PIN - differential. .. ..

PIN - differential pinlock ... .. e e ettt
SCREW-3/8" x B MN.F. heXcap .. .o i cii i i it e el i
NUT - lock3/8" N.F. hex

WASHER - differential.

WASHER - spacér e

GEAR - brake idlqr e
RING - retainer, brake |

(2] 0] U S 2 B el £ V-
BOLT -1/27 - 13 x 114 flange .. oo o ov it e et e c e eneainnen

LOCK WASHER - 1/2"

F

NSMISSION . . ..ot e et et eeneenn.. e
on (order C24843 assembly) ..................

3/8" (late production) .. ... ...l
/2" {early production} .. ... ...ccoieienno..

(0017 e e

e e et e awomamomomoworawore o r A b B4 L B A E s an s A aan

PRI I R R R I A R IEEEEEE

cover

.........................................
.........................................

............................................
.........................................

........................................
e R T T I R R R I L R

dlEr. .. i e e e

[

November 1987

.b.aww-“gm.bh-a—-mmm—-aa—'-—nu—'—tmm—‘—*—‘w—*“”"—"m”—‘“"""“"‘”‘"”""‘

5

j=wil




CASE MODEL 446 AND 448 COMPACT TRACTOR

HYDRAULIC LIFT

: . REF, PART NO.

1 C 19661
2 219 404
3 C 18251
4 132- 310
5 c 17734
6 c 17249
S c 17250
8 C o113 207
9. 131- . 1181
. 10 - C 29408
1 C 28237
- 12 C 27593
13 132. 320
14 195. 533
15 c 21518
16 C 27822
. 17 195- 521
. 18 o 18742
19 129 122
20 c 19025
. C 21 113- 207
22 131- 1181
23 195. 104
. ) 25 C - 26188
.26 C 27217
;27 218 5056
jfﬁe : c 17224

- 29 NSS
N30 c 16133

— e
j 31 c 19104
32 C 17732
, / 33 " C 14970
. 34 C 28487
! 35 C . 28697
g C 13106
W A

- PIN - cotter 1/8" x 1" 5

" PIN - cotter 3/32" x 3/4"

DESCRIPTION - . REQ

SHAFT ASSEMBLY - lift
FITTING - lubricatian .
PIN - cylinder to lever. : ) -

R R e R R R R R R

[ [0 1Y = e T [
BRACKET - mounting, 10D, . oo v vttt i ittt it r e r e sseeamamaaeenn
BRACKET - mounting, bottom
BOLT-3/8"x 1" N.C. hex
L 7 Ll I e - g
LEVER - liftcontrol. . ... . i ittt it e i e s e
KNOB - control levern . v v vt ittt et e i maerasssnsrtasnansrnncenns
BUSHING - lift lever

WASHER-1/2" . ..... H et ieeeaaaaa e
WASHER -nylom ..« .ottt e e et e e Faaaeas
SPRING - control lever
WASHER - 5/16*
L T T T T Y
NUT - 5/18" NoF HBX . s s ittt i et i i e s e e et v e a s annneaanens

BALLJOINT .. .. e et e, t.

BOLT-3/8 " x 1" N.C hexX. ... v et ri i e
NUT - tack 3/8" N.C. hex. .- > : -

WASHER -3/8"x 1-1/8"0.D. .. ... e

PIN - oylinder Base ...\ ittt it i ittt it i
VALVE - bydraulic, twospoo!l ... ... ... .. i
FITTING - valve {includes 218-5004 “O" ring)
HOSE -short, . ............ e e
CYLINDER - lift {use C27590 cylinder and C28702 pin)
BODY -cylinder ........... .. e
ROD AND PISTON ASSEMBLY

..............................................

57

' ' " - November 1987




START @

IGNITION

BATTERY

IGNITION SWITCH TERMINALS

a

3

CASE MODEL 446 AND 448 COMPACT TRACTOR - : : 50
N . -
ELECTRICAL SYSTEM
REE. °~  PART NO. DESCRIPTION - REQ'D
1 C 24888 HARNESS - wire {use before S/N 9786764 - 446, S/N 9789345 - 448) ... 1
1 C 25564 HARMNESS - wire {use S/N 9786764 - 446, S/N 0789345 - 448 and after} . .. 1
2 C 24815 HARNESS - Wil o o s cv st et ttaaanesoeesassarsnssansnnennns 1
3 c 24809 CABLE - solenoid to starter {black). . ... e eieia e -1
| C 14565 CABLE - solenoid to battery positive (red) ... .. .. ... ccve oot 1
5 c 24814 CABLE - battery negative to ground (black) ................ goeeean 1
6 c 74813 CONNECTOR -statar .. ........ [ P 1
7 c 19378 CONNECTOR - rectifier (early production) ...... .. v vv-nn - 1
B C _ - 14537 C CONNECTOR - 11ghts . v ve i e e e ot iiniin s naianraananasanmans 1
9 C 29413 AMMETER -30amperes, 12v. ..o v vvnnrnnns Craeaeeenns s 1
NSS i RECTIFIER - voltage, 12v {earty production){use C27508) ............ 1
c 23002 SWITCH - neutral start {includes wire). . .. s oo iin oot 1
C 21989 INSULATOR - 100t0r. + v ot iv v ren i s snaasariaassasasncenan 1
NSS BATTERY - 12viuse C31212) ottt i e et e e iaaens 1
Cc 18113 - CAP-battery .. v oot sttt 6
C 30268 SWITCH ASSEMBLY - ignition (includes key and lock washer) .......... 1
. C 27751 | KEY -ignition ... oo oo iieineaannns e sameeaanaeenan 1
C 145583, SOLENOID - start 12v {use baefore S/N 9786764 - 446, S/N 9789345 -448) . 1
- C 22571 HEADLIGHT ASSEMBLY - 12virepairspage61}.................... 2
C 29733 STARTER - (repairs page 17} ..... e PO e 1
[ 249856 STATOR..........-.. @t eemma e naans B it araraas e 1
C° 26108 SWITCH - neutral start, PTO. . ............ e eeaarraeaiaaaaeanas 1
C o 20349 COL -ignition, T2¢. . oo ot i i e e s ctarn ot r s san e -1
C 28950 BREAKER CONTACT ASSEMBLY - ignition {repairs page 19} .......... 1
C 25845 SPARK PLUG - (includes gasket). ... .. L 2
C 28673 GASKET -spark.plug. v v v v ineeenaraannantnnarannsneasnn 1
C 24855 CABLE -spark plug .. .i it ie i iiiiiecninarcnananandea e 2
C 24896 WIRE - solenoid to switch {use before S/N 9786764 - 446,
' | S/N 8789345 - 448} . ..t i s 1
C 25663 WIRE - solenoid to switch (use S/N 9786764 - 446, S/N 9789345 - 448
andafter) ... i e e e 1
223- 20 FUSE - 20 amperes (included in harness) .. .. ... oo ]
C  .29992 WIRE - breaker. contacts t0 coil NRGATIVE . - ...t .ot vrrnnennnaaecasuns 1
C 25338 CONNECTOR - S1AL0N c « v o sttt arrtmrnaraanrransaronnnrasssnssns 1
C 27509 RECTIFIER - voltage, 12v {late production} ...« .. ....ccoevunt P 1
c 25486 CONNECTOR - rectifier {(late production}........... e 1’
NSS SOLENQID - start, 12v {use S/N 9786764 - 446, /N 9789345 - 448
and after) (use G2B528) ... ... ov i 1

Printed in U.S A,

1 November 1987




- : N . ‘
, CASE MODEL 446 AND 448 COMPACT TRACTOR ‘ 4 61
ELECTRICAL SYSTEM HARDWARE
@/ . REF. PART NO. ' DESCRIPTION REQ'D
- 1 C 23330 NUT - switch mounting . - ... vt iuien it int e inseceraieennersns. I |
2 C 2302 LOCK WASHER - internal t00th. .. ...l it itinannannns 1 .
o 3 . 13- 629 NUT -speed type U . o i i e e i et e et e e et e anrnens 4
S 4 187- 1334 . SCREW - No. 8 x 7/2" self-tapping, round head Philtips .. ............., 4
e ROy - C 22571 HEADLIGHT ASSEMBLY ........... e L . 2
f:‘::;::;g*:gz:.:; ' N 5 NSS RECEPTACLE - headlight {order C22571)/ . ...........o.. ... T
SR YT =AY 6 o 28932 BULB - headlight . . ...... PP fervnn PO 1
eI . 7 c 14304 - GASKET - headlight................! S 2
R 8 C 22573 LENS - headlight .. .. ... ot 1
TN AR & : 9 13- 1 BOLT-1/4"-20x 1/2" hex. .\ oo ouii i, 2
i & : 10° 193- 57 LOCK WASHER - 1/4" external t00th, . oo oottt iiriinennsaeennneens 4
: 11 128 101 L 7 o T3 S 2
| . ‘ : 12 . 11— 139 BOLT - 1/4" - 20 x 1" round head, SqUare N8CK. . . .. ... .vvernunseeenn 2
13 192- 19 LOCK WASHER - /4", ..... .. e e e s 2.
14 129 162 NUT - B8 NF REX . s eeee et eie e ot v eee s e e e e e enene e 2
15 129- 37 L T T T - 8
. 16 193- 99 - LOCK WASHER -No. 10 ........... e e e © B
R 17 111- 202 BOLT- 5.3/1 6" x 3/4" N.C. round head, square neck . ...... ... ... ..., 1
18 111- .108 BOLT-1/4" x 3/4™N.C. round head, sqUare meck .. .. ..o ovuvrnvnrensn 1
19 129- 102 NUT - B/168" NC HEX o o\ o veve ettt e e ee et e e et e e e 1
20 182- 10 SCREW - NG 4- 40X 7/8" L.ttt e e 2 -
2 120 13 N A T A (o s 2
~ 22 . 192 13 LOCK WASHER = NG 4 ...ttt e et e e ee e e e 2
" 23 c 24069 COVER - terminal . ..ottt h e e et e e e e e e e e 1
24 113 3 BOLT - 1/4" - 20 X 3/8" hBX . .00 et s et et eea e e cae s 2
25 193 29 LOCK WASHER -5/16.......... e 2
26 c 10836 L T T T 2
27 187- 1908 SCREW -selftapping . . .. oo ittt e et Mo 2
28 113- 17 - BOLT - 1/4”-20x 1-1/4" hex. ... ooviii i iaeae, P 1
- C 19521 CLIP - headlight Wire. . ..\ vvue oottt e ae e sae et eeeeeenn e 1
v ‘)» . . i I
o I T,
1
L}
. 13
\
\ A ’ November 1987
| s
l /’




62

AcAuTiON

OFF .

=
. vants — (2 .
HOMITION — "
L2

(&Y

case [}

EECF ALL BHALDA by bLACE

S{PORS ETARTIN INGITL CIENGAGL ATTACIELNT DRI AFD
PLACT TRAVEL COMTADL LEVIR WTO MIUTRAL

Y0 FARE TRACTOR FLAGK TAAYTL LEVEN TS NEuTRAL MIT

PARKERG Biand, CFMNILAGE ATTACHMIRE BRivE SeliT OFF Lisame) |-

AND RAMOVE GHTIION ALY

VLN DM RATIN S Ml Liead | FLACH TRANMSMEAION DY 4O RANGE
ATOP ENGAE AMD WAIT KR ALL MOVERLNT VO §TOR MIFORL
DebmOUN TIoG TRAGTOR. IMFORE MRVIGRG A MAKNS ASHUST
MLNTA TO TRACTDN ARC/ON ATTACHMENTE

KNEF FEOPLL ANO PETE A SAPE DATANCE AWAY PRCin THE BLACIEN

" ATTACHMENT
DR T

Etaap

Vs |

hiy/driv]

T

SCAS
(1)

i il

3

Ranct 3ELECION

£z

GABOLING o
oMLY
Q‘J .

00
=

DL DMLY

Pro s et

tae L TESPRN

CASE MODEL 446 AND 448 COMPACT TRACTOR 63

DECALS {English) .

e
m
T

DN d WhN =

10

T

12
12

PART NO.
'321-. 3585
c 29031

321- 4767

321° 5930

321- 1788

NSS

321- 5107

324- 5100

321- 5101
321- 5040

321- 5097

C 26656

C 26657

{French and English)

(= IS S R I S B

321-
3N-
327
-
321-
321-

4734
4728
4764
4897
4693
4696

DESCRIPTION REQ'D

DECAL - Instrument Pane] . . . .. ittt ettt e e et ans e aaaeane
DECAL -gas0ling . .. .. et i it ittt
DECAL - hydrauliC reservoir. - ... ot it i ittt ct e ettt nnnanraenens
DECAL-hood top (448} .. ..ot iii it i it me e e PR
D ECAL -shift range . .o ottt ettt ittt
DECAL -clutch, brake {use 27481} .. .. .. ..t iieaeraeaans
DECAL -hood top [448) . ... ..ottt
DECAL-hood R.H. f[shown) .. ... i e ;s
DECAL-hood L.H. .................. T M
MEDALLION - “Case . L .l et ie ittt it s ie rae s antransaananannn
DECAL - Case™ 588t Batk . . .o v ittt ettt e e
DECAL-aircleaner {446} .. ... ... 0 ... 0 o e P
DECAL-aircleaner (448} ... . ...ttt ittt enaeaaann

b ol ok ok ok mad b e ek kel =

. = -

DECAL - instrumentpanel . _..... ... ... i iiinannnn PPN T
DECAL -dasoline . . .. ...t iiae i aiiaeenn e e
DECAL - hydranlicreservoir. .. .. ... v ue it it s v e e i enenenian
DECAL - parking brake, . . .. e e e e T,
DECAL - shiftrange . . oo e i i i i et tie e e e e s ey
DECAL - clutch, brake ... .... .. e s P

itk d wd smb emb

b

_ Novemher 1987



64 ° - . i - . s - - _ . - = ) )
. » ’ .- . : CASE MODEL 446 AND 448 COMPACT TRACTOR _ 65
‘ J26 THREE POINT HITCH -
FRAME, LIFT RODS AND ARMS _ -
REF. - PARTNO. DESCRIPTION : ' . REQ'D
T c 19740 HITCH PLATE ASSEMBLY .. ... S e .. 1
2 219 405 FITTING - IUBFICEHOM. « + v v e v eeeeeeae ot e e e e ae e ens eeen 2
.C 24447 ROD ASSEMBLY - R 1 . .ttt et e ee e e e o eeeeaee e 1
3 G 14722 NUT -liftrod. ... ....... e e, -1
i 4 (o} 14724 ROD ASSEMBLY - RH. lift ..oy 1
. 5 138- 308 PIN-roll 1/4" x 3" .o ... e e 1
6 132- 91 PIN - COTter 3/1B" X 1™ . oottt ettt ettt e e 6
7 195- 541 TWASHER - Plain B8 . ...ttt e 4
8 c 14715 N I 2
. ] C 14991 CHAIN - 19tinks. . . ....... e e et e e e o1
10 113 118 BOLT =B/16" X 5/8" N.C. heX, ZINC . o o vt v vvtteener e e veanens 2
, 11 131- 176 NUT -tock 5/16” N.C.heX oo o oo eeeen s e 2
. 12 c 28985- PIN - retainin.....oooeennnn. e ttaeae ettt raaan v 2
; ) 13 C 28222 PIN - retaINING . « o vttt e e et e et et et e e et e e e e e 3
" 14 C 14725 . ROD -t LH. oottt e e e e e 1
16 C 14717 PIN-clevis. .% . ... . L P e e eaas - 1
B c 14742 CLINK ASSEMBLY. Lt
16 c 14703, CENTER TUBE ASSEMBLY . ..\ttt e et et ae e eeanns 1
17 C 14709 BALL END ASSEMBLY - R.H. thread. .. ... .vourreirennnnnnnn. 1
.18 C 14710 BALL END ASSEMBLY - L.H. thread. ... ... vvvneenenrnnnanns 1
19 138 59 CPIN - Ol B X T8 e 2
20 C 16128~ PIN - levis B/8" X 3% ottt s et e et e s 1
J26 THREE POINT HITCH
CYLINDER AND DRAWBAR MOUNTING .
y _ -
1 c 19740 HITCH PLATE ASSEMBLY .. ........ocuvnnn.. PP B
2 C 26188 PIN Clower cylinder mounting. .. .. ... o i i e 1
3 Cc 14976 RIN - upper cylinder mounting .. .......cueteiiereerninernnnrrnnns 1
v 4 132- 310 PN - Cotter T8 X 17 . e it et et e et e e e b e 3
5 113 417 CBOLT - 1/27 X 1-1/4" N.Co, REX, ZINC v e v e e eeeaeeeerns e 2
g ]
) l[' A A%:T,{L SRl ﬁ
i's [ .
= i % .
1 E *
° A 2 : - RS
Ty I g o :
: ) jrn g - :
I : l, ’= 3 -
VT T N R
~ -~ |
E Printed in U.5.A. November 1987

-




66 ' . : :
o . " : CASE MODEL 446 AND 448 COMPACT TRACTOR - &7
L - S - B _ : , J26 THREE POINT HITCH
‘ ) ' P “HYDRAULIC CONNECTIONS AND COMPONENTS
: REF. PART NO.* DESCRIPTION REQ'D
1 221- 1139 N L 1
. 2 221- 1375 ELBOW - 90 degrees. . ..o ovrevninenrnnnnenen s e 1
3 C 26369 HOSE - hyHraulic, Short. . ..o v v e e e et e e et et neae s ranes 1
.4 . C 26368 HOSE - hydraulic, ong. ..o v v o et it e ittt i e tnnraennraeansriaas 1
‘B 218- 5479 FITTING - “T*, swivel {includes 218-58004 “O"ring} .. ........ ...t 2
& N5S CYLINDER ASSEMBLY f{use C26494and C30049) .. ... .. .. ... ... ... T
7 C 19476 © BODY--cylinder {alsouse C3004%) ... .. . i i i 1
8" c 19469 ROD AND PISTON ASSEMBLY .+ .. vvettteeeeesaneeannnnnns 1
9 .NSS BASE - cylinder {use 027590 eylinder) .. .. ...t i
10 c 14970 SBEAL - WIPET ettt e e e 1
A 1" _sC 28487 L MOURING L. e e 1
12 C 28697 "O"RING oveeee e e e e 2
. r
) F27 HITCH ADAPTER o
R . " . )
1 c 14872 BRAGKET - hitch adapter . . oo vvveeeeeneneanenernanenns e 1
2 c 14568 PIN - drawbar. . «..ooueevnnn. e 1
3 113 425 BOLT - 1/27 X 3 N G heX e s v e e et ettt e e e iear i e eeanns 4
A . v‘\:—x_ '
L] o : :
»f*a
Movember 1987.
I_ 7 ; .



| - ! )
5, « - .
% :
68 ) ‘ . : : CASE MODEL 446 AND 448 COMPACT TRACTOR 69
'~ _ L 7 T K24 SLEEVE HITCH
‘ ' K y REF, PARTNO. - - DESCRIPTION L REQ'D
- - 1 C 22218 HITCH FRAME ASSEMBLY . ...\t .1
, . o2 c 25371 CARM - it .o e ceee 1
. - 3 195 541 WASHER - plain 21732 .. oo e 2
2 .4 C 10898 PIN-retaining. .. . ... .o iei i, e 2
5 . c 14459 BRACKET - hitch mounting R.H. (shown). . ... ... ........... ... ... . 1
5 c 26789 . BRACKET -hitchmounting L.H. .. ..o e we 1
6 113- 410- | BOLT- 1/2" x 1-1/27 MG ReX, ZINC + v v e vee v e .8
7 192. 23 LOCK WASHER - 1/2 ZINC. . . o\ vt e e ie e e -8
8 c 25382 PLATE - It lover . ..ot teeeee eee ee 1
g C - 14568 PIN - drawbar . ... 1
. 10 129 105 NUT - 112 NG heX, ZINC L oot e e e e - 4
- , 11 195 545 CWASHER - plain 3/4" ZINC . ..o v v e e oo .2
. 12 132 306 PIN - cotter 3/16" X 1-3/8" .. L.\ e et e e 2
13 22- 844 BOLT - 1/2" x 2" NoC. heX, ZINC oo\ vensee e e e e 2
14 113 417 BOLT - 1727 X 118" NeX © v v ettt e e e e e e e 2
] C’] . ) |
a4
| | )
| '
1
E . November 1987
s -




n

uh

CASE MODEL 446 AND 448 COMPACT TRACTOR

a

- 70

‘K10 WHEEL WEIGHTS

-

DESCRIPTION
WEIGHT - wheel, 75 Ib. {order as mach

NUT - 1/2" N.C. hex . ..

PART NO.
NSS

131-

105

REF.

) IS

inery item

—

B
- ant
e
o
.
[
oot
o .
v
.t
- -
PN
-
v
LI
F R

1182 ¢

WASHER - 1/2*

533

BOLT - 1/2” x 6" round head, square neck , . ............. ... . .. *

525

13- -

i
'
< - !
“
. - '
. .
2 R ,
v
R .
[l . 1}
.
)
’ - -
a * L] & u
N L] 15 -
.
. - ¥
@
f
R
1
B .
4 ‘
. M
-
-
.
* ] ﬂu
. .
. - A 1
v
" , - '
. f
. s
-
.
L]
,
' ! “
a
N
.
&
v
k|
rrii
s
o
> N
.
13
‘
.
.
1 .
-
. B
.
a
.
L3 * *
&
-
- [y
.
. -
.
é
- s N
f -
. - .
.
A, o
L . .
- .. .,...
s - o
- ! ! L]
- . . v
.
. . IO
P .
) .
& - L -
.
- L]
L , * ®
L
7 Pl
i @ ! -
R -
- L - iw
‘
.
-

® .
o
-
'
-
2
1
.
.
f
>
.0
-
.
-
7
. .
.
.
- 7
.
1
. -
il
- .
L f 3 '
.
. N
o
.
L
’
’
..
4 &’
-
.
.
+ B
.
4
a
-
|
. '
'
3
L
n '
)
§ .
+ - ~
-
. L r »
¢ r
» " . '
. - =
.
- Y
R o ~e
.
-
e
. .
- +
g - u " .
& - -
a
- n<
R -
- =
v.l‘.- < *
# .

T~
0]
[=]
—
[y
1]
£
£
D
-
[+]
=

&
;

L1




CASE MODEL 446 AND 448 COMPACT TRACTOR 73
H18 FRONT END WEIGHT BRACKETS
REF. PART NO. DESCRIPTION . REQ'D
1 C 16581 BRACKET -mounting . . uue s e e veeeeees o, D et ea 1
2 C 17161 BR/J_\C'E R (-1 1
3. C 17162 BRACKET - weight mounting . ... .o e e et e e, 1
4 113- ~ 417 BOLT - 1/2” x 1-1/2" N.C. hex, zing . .. ovvonnnn ... i 6
5 195 533 WASHER - 1/2" zinc .. .. ... R 6
6 129 105 NUT - 1/2 NG REX, ZINC <+ o e ee e e et e e e e e 6
7 192. 23 LOCKWASHER - 1/27 o T 6
H13 WEIGHT BOX
1 C 17859 FRAME - welght BOX . oottt et e e e e e e 1
2 .C 17863 _BOX -weight ...... .. e S r e ieaaee e, 1
3+ ¢ 17860 SUPPORT - WeigGht BOX .« o v v v e et e et e et 1
4 C 17636 P AT E - hieh « 1ttt e et e e e e 1
5 R 371 BOLT -3/8"" % 1" round head, square neck . . ... oo e, 3
6 .113- 207 BOLT -3/8" % T " NLCo heX v ove e e e e e e 4
.7 129- 103 NUT =387 NG REX oot e e e e e 7
8 192- 21" LOCK WASHER - 3/8™ . . i e 7
9 . 195- 525 WASHER - 378" . v ettt e e e e 7
'Y
| A . -
wlinted in U.S.A. ‘ : ‘ ’ " November 1987



CASE MODEL 448 AND 448 COMPACT TRACTOR

75
L17 HYDRAULIC PTO KIT
REF. PART NO. DESCRIPTION RECQ'D
1 C 30044 VALVE-PTOcontrol L. .. i i e v e 1
2 218- 457 FITTING - straight 3/4" NPT x 6/B" tube. .. .. ... .o o i ie ey 1
3 218- 494 FITTING - elbow 80 degrees, 3/4" NPT x 5/8" tube. . .....coouvvnnn... 1
4 * 218- 927 FITTING - elbow 90 degrees, 1/2" NPT x 1/2" female swivel . ........... 2
5 C 23337 BRACKET - valve mounting. . .... e et aaea FERRE 1
B 113- 2086 BOLT-3/8" x 3/4" NG ReX. . . .ot te e e e e ceeanns T 4
7 192- 21 O K WASHER - 3/ . ottt t e e e et e e ettt 4
8 c 25343 TUBE - PTO valve to travel control valve. . . .. .. .cootieniiiennnnnn. 1
9 c 25344 TUBE - pump to PTO Valve .. oot e it it e e e e et e ee e aeaeaann 1
- 10 218- 5232 FITTING - 80 degrees swivel elbow flare 3/4” NPT x 5/8" wbe ... ... ... 1.
1, 113 103’ BOLT-5/18" % 1" N.C. ReX « 1o ivie e eee e ee e e ciaenneans 2
12 195 b2t~ WA SHER - B/ 1B . .. i i it e e o 2
.13 192- 20 LK WASHER - BB . . ettt e e r e tnar e eannnnn 2
AN
\
» ]
."i AR £ - B
ST EY T,
- = -\sn'_;‘ g;‘g ~ °
3] “ .
r 1
I
/
/ -
’ N i ‘
, !
DEY ﬁlm-m Printed in U.S.A. November 1987
c .
¥ ’ -




. . : AN
CASE MODEL 446 AND 448 COMPACT TRACTQR - 77
[ ) L17 HYDRAULIC PTO VALVE
REF. PART NO. DESCRIPTION REQD
. 1 C .30044 I 7Y IRV T 1Y o o) P PR 1
2 C 11891 SEAL - cUp. .ot i N e 2
3 132-- 5 PIN -cotter 1708 X 1 2 i e i s sttt 1
4 c ‘28875" o] | - 1
5 C 18422, BRACKET-handle. ... ... .ot ia e aanns e 1
6 169- 145 SCREW - 1/4” x 5/8" N.C. speciall 170 2
7. C 28873 LOCK WASHER - 14", . et iit st eaeaanns 3
8 NSS BODY AND SPOOL ASSEMBLY - (use C30044) valve)........... 1
g C 11895 ADAPTER - 8P00L. . ottt it i e e e 1
10 195- 102 WASHER.- Plain 174 . i e e e e s e 1
1 75 48 SCREW- 1/ x 1/2" round Read. . . ..o vir it iininninnnns 1
12 - C 11893 COVER - detent. . . ..ttt i it ittt ie s e caemeiarannanan 1
13 C. 171290 L A F=3 Y 1
! 14 C 11892 SPRING -detent. ..o i i ittt ittt e s et e e e 1
15 c 11886 WASHER -detentspring. . . ... vvninnnn. .. h e e, 1
16 C- 11887 CAP-detent. ... ... i i iiiianns e taae s 1
17 169- 88 SCREW - cover no. 8- 32x 2-1/4" fillisterhead. .. .. .....vuun. .. 4
18 C = 19423 LEVER -valve ... . ...t iiiiiinans. R i |
197 221- 842 PLUG-relief3/8 pipethread .. ...ttt T
20 Cc 28700 SHIM- 010" (0.2 mml thick ... e e e UAR
21 C 28716 SPRING -relief. .. o i i e, 1
22 C 28698 SHIM-.020" thick {0.5Tmm) .. ...ttt e e e ens UAR
23 211- 1 BALL -relief 378" {953 MmM) .+t ittt it e e e e e |
24 c 18417 ° ] 1 1 1
- 25 C 28696 ’ O RING-relief seal oot it e e e e 1
26 c 28237 . T KNOB -hand thrattle . v v e vt e vt ie et e e e, 1
B 27 C 268266 BUSHING - nylon. L. e i i it st e et PRRREE 1
A
*, P
; a

November 1987




Fi:] -
i
A=
sy
[~
— rt
Fra L
i o I
57 - "o
7 ol
1 '
<]
’
1
\
]
~
o

CASE MODEL 446 AND 448 COMPACT TRACTORS

M19 FLOW CONTROL VALVE KIT

REF.

—_
OO~ OobwiN

11
12

13 -
14

15
16

PART NO.

C 23618 .
C 28217,
C 28710
C-° 18720
C 28251
113 15
131- 1180
218 485 °
218 445
c 25390
C 23407
C 23600 -
c - 26181
C 18721
214- 254
C 25392
C 25331
113 2
C 18719
321- 4609

DESCRIPTION
VALVE-flowcontrol ., .........

"0" RING - shaft 3/4" |.D. x 16/16"” 0.D. x 3/32"

RING-snap ..............
LEVER -valve .. ...............
KNOB-lever ..................
BOLT-1/4" x 2-1/4" NChex .« . ..
NUT- lotk 1/4" NChex .........

FITTING : elbow 90 degree 1/2” pipe thread

FITTING - straight 1/2"" pipe thread
TUBE - flow controf valve to tube . .
TUBE - bypass port to return line . .
TUBE - valve to tractor valve ., .. ..
TUBE - heat exchanger. . ....,....
HOSE-return ... .. .ouuunoonn..

CLAMP-hose .....vovnveenn..

BOLT - 1/4”-20x 5/8" .........
DECAL - valve, “slow/fast’* {Enaglish}
DECAL - valve, “'slow/fast’ {French)

...............................
...............................
...............................
...............................
...............................
...............................
...............................
...............................

P N N N, QR P R B BTl 8 B

November 1987




r

80
8

CASE MODEL 446 AND 448 COMPACT TRACTORS

M9 HOLDING VALVE

REF, PART NO.
1 C 24995

2 C 28487

o3 NSS
4 . c 24994
5 T 218 5062
6 218- 5007 .
7 218- 5066
8 218 5006
8 218 5117
10 218- 5006
11 NSS
12 218- 5006
13 218 5251
14 218- 5007
15 C 25341
L1t WEIGHT KIT
1 c 26572
2 C 25574
3 C 25791
4 c 25792
5 113- 417

81
- n;;.__e%
e
DESCRIPTION REQ'D
VALVE-heolding........ et e ettty 1
“O"RING-endcaps ................ e et eee e 2
TUBE - valve to valve {use C27808, 218-5107, 218-5117} .. ..o o oo v o ]
TUBE {valve 1o MOtOr [ . o\ oo ettt innvieae e iieeinaanee 1
CONNECTOR - straight, male .. ... ...t i, 3
“O"RING ... e R 1
* CONNECTOR - straight, male . ...ttt e e s 2
B RING . 1
ELBOW - adjustable . ... .ut i et e e e e e 1
MO RING o e e e 1
CONNECTOR - straight, male {use 218-5254, 218-5408}, .. .~.. ... .. ... 1
O RING: L e et et 1
CONNECTOR : straight, male/femnale swivel ... ....0 e v e, 1
TOTRING L, e e e 1
TUBE-valvetovalve................... e m ety 1
BRACKET -mounting, front . ...............c.o..... el 1
WEIGHT - 40 1b. (18K . oo oot e e e e e, 4
BRACKET - mounting, rear, Upper. .........ooovuuen bl 1
BRACKET - mounting, rear, lower. ... ...t i, 1
BOLT - 127 - 13 x 118" heX . oo et e i e e 2
. . November 1987



ROTATING MACHINE PARTS
STAY CLEAR, KEEP
SHIELDS INSTALLED TO HELP
FAOTECT FROM CLOTHING
ENTANGLEMENT AND INJUAY,

®

DRIVE BELT INSTALLATION |

ATTACHUENT
DANVE GLUTCN *-.
-

CASE MODEL 446 AND 448 COMPACT TRACTORS
L29 PTO MOUNTING FRAME, SHIELD, IDLERS AND GEAR COVER
REF. PART NO. DESCRIPTION REQ'D
1 C 25800 FRAME - MmoURting . . o it e i ettt e et e |
2 C 26815 COVER - GBI . -ttt i e e e e 1
3 221- 844 PLUG - 0il 120 . e e e e 1
3 221- 3 PLUG-0il 3/8" ......... O S L2
4 113 3 BOLT - 1/4" - 20 X B/ heX . ot o et e e e e e e, 9
5 © 195- 521 WASHER - B/ 16" . . . e e 9
3] 131- 1180 NUT - /47 - 20N, o ot ettt e e e e e 9
7 C 25817 SHIELD - PO, L e e e A |
8 F121- 106 BOLT-5/168" - 18x 1/27, special ... ..ot ne e ins e e 0 3
9 C 25370 PULLEY - “V™ @rO0Ve. . .o eevs e e oo e e e e 1
i0 113- 206 - BOLT-3/8"-16x3/M4" ...... ... ......... e e e i
1 193- 68 LOCK WASHER -special. ... oot it e e e, 1
12 195- 103 WASHE R - 378" . it e e ., 1
13 o 25822 ARM -Tdler oo e 1
14 C 28308 BUSHING -sleeve. . .. ..o i e et e i, 2
15 ¥ 26080 PULLEY - flatidler..... S, 1
i6 . 113- 412 BOLT -1 2 - 13 x 1374 heX oo e e e e e e e 1
17 131- 165 NUT-TIQ"Iock,hex......................‘ ...................... 1
18 195. 541 WASHER - BB . . e 1
18 132- 318 PIN - cotter B/32" X 1" it it e e e 1
20 C 16870 SPRING - tBNSION. . ot e e e e e e e e e 1
L29 SPINDLES, DECALS AND BELT
1 C 25806 HOUSING - PTO shaft. . o u et e e e e e 1
2 C 25807 WASHER - thiust . .. o e et e e e e e 2
3 195- 2131 WASHER -spacer......... it ettt e e e e 1 .
4 C 25808 SHAFT -spline......... e e et e e e 1
5 c 28258 RING=retainer. - ......ccvueeeon.. e e e 1
6 C. 25828 BEARING-roIIer............_‘._....................*‘.: ....... P 2
7 C 26814 GEAR -driven . o ... i e e, T 1
8 83- ' b8 SET SCREW - 3 8. Lot e e e e e P 2
. C 28260 KEY -5/16" x 2". .. ........ e e e E e e mee e 1
10 113- 2086 BOLT-3/8"-16x3/4 " heX ..o vu i iie e iinnan. . e e 8
11 192- L o217 LOCKWASHER - 3/8" .. ... i e e, 8 \
12 C- - 17666 HOUSING - spindle ....... N e ettt e, i
13 C 28971 BEARING ...l I 2
14 C 16516 RING - retaining. « oottt it sttt et ee et e e 2 .
15 C 10810 SPACER - bearing. . .. ..o e e e, e "1
16 C 25841 WASHER -spacer. .. ..., innenn e e e e 2
17 C 25810, SPINDLE -input «............ e i 1
18 cC 25813 PULLEY - spindle. s e e e 1
19 C 28300 KEY - 3/16” square x 7/8". ... .. [N J D S 1.
20 131 M331 NUT - 3/4"" - 16 lock, hex. ... ............. e e 1
21 321- 6379 DEC AL - A58 . i ittt e e 1
22 + C 28364 DECAL - “Warning” (English) ... .. ..ol i et ia e 1
22 321- 6647 DECAL - "“Warning” (Frenth) . ... ..u.iin ittt e eaeennneneen -1
23 321- 4745 DECAL - drive belt (French) .................. e P |
23 C 17462 DECAL-drivebelt (English) . ... ... ... .. . i .. 1
C ., 23539 BELT - drive (446, 448) S 1
X
November 1987




REF.

o
=
’ -
oo
<=
o
T-
[
< 5
' -9
&
O
==
. o
"
TR
> [L¥=)
<= <t =
_ [N
<l
Q
o
| [T
, M. ‘
= EH
< o
| <z
oy
O
I =
o
B .
o
<L =
! oy
B -
oy
<=
%
1
1 E)
o
1-
TR
I ==
-
. S e
oo
B - -
[=7]
o
=1
e
<=
-8
o
. .
i 7Y~
Lo =
M [+ 4
> .
(V1]
[ P
= oo
- -
. a
<
-0
o N
E a
= L
=2
= H o
- [N =]
1 <€ =
1 1 n\ P..
vm
N .
- e
fal 1=
o
' 1 E
' LN ~]
» < =
oy
a
. B
oo
i <z
-9

I3
- a E
. Yo
oW (¥ Qe RV, V) Wty WMt MNONO =l T L O 2 WONNNG OO MmE o] oy
Uy N e L AT N N R R R N R R R | M Nl e e NN H AN AN, WO F AR A A S e A A O A s A N D N T - el Bl
' - .

e

37939111111155555593917595591597393179119977771797777159199775771775
MM MO0 AT A BN oo HEA MW OINE T NP NI NN M 00 NN Mo ooy
[
. -

.

850311389012123787722230'4016077277989301084570604399098765538?563112
P OOWR MR AN OO0 NNMNO MO NNANN SO0 AN NMOIND RO OO MOANNMONINOOTO0
.2222222222222@222222333333333333333333333333333333333-41414&.4;44;4:“&.4:4.&.44

N L L R R R g N R I N S N O N B I L B N a R R E RN P R N N N N I

LOLUYOLDLDDDOULLOVUDLUODCLOLLODLROLILLILLLYLOLLOCYLILDYDLLODLLYLLLLLAULLOLVOU

.

n i N O N OrHNOGNORNOAHM NI N ORNDOON =N ~F Ea R o B o Mo~
A A N NN AT FNONO At A A e A A NN NN N NN T NN NSNS NN Y o =t OO D e P N )
) . .

[ .«

L e R R el o T N Ny NV o T R e s N L N N o N L N e T N N L N N N ) R S N R R e e T T N e W N W R N W W W W L R B AL W ) - N Y. W
— - - Ik R Rk R R R N T - BTN s i Te R A T oW G B W N W N Ve Y

Ay

& :

Ll + ' -
VROV ORVAEANDOROONO N FTNOR OO -MINORNDOOC AN TN O OO DO O~ 000 W O e D NS
NOOOAROONOOrH A NANNMNNOMEIMEOMMOOM TG FF T FTLNNS AR NN COOQOOOQO it i D TN NN O N WD WD O
MM NNnT IS I IS TR FSTST SIS ST SIS GG AT ONONODDONNN NN PO NG OO N NN
O0COQOOOROQOUOO00QOUOOOOUDO0QOODDOORCO0CCOOOOQ A el ettt vt rd e md ot ol O N OO O
R e e e N el e e N Nl N A N o A o o B I B o o I o I o o o I o N I I T I I I N R R NN N R NN PN
COLDLOLLLDDOLOVODLULIULDLLLPDOULUUDVLRLDLDYDULUYLLRLULDLULODDLLDRLULLDODOLO

o

. a
tn L MO AN INO®@ O OO0 M-ttt OWNNDMmOoDDo . RO ME DA WA ' o~
NANODO A= NN ANNNONMOE DN~ OF T I TS TF AT AT T T AN T O Nrd AT NN At = e (N N ) D O e

2 ' N " L]

) .

- f

- . ., A ' 3 .
99993911111L1111111171373313333133133331955555555555727?79999777777?
Il R e e e e e e e N e e R e e R R R e T I R e e L e L e E e h e e e e e g g e O} S R e R P R R

[ b ’ - F
1 ) .

93693134578016739012&678357890123456789235790230250134567&5799019125
1222344944&555666%7777?788838999Q99999900000111222333?333&&4&5666777
222222222222222222222222?22222222222222333333333333333333333333333}3
000000000QQDOOOOOOOUOOGUDOOOO000000000000OOOOO.UOQOODU000000000000000
R R R R e R R N ol o S I S N N N N N N N NN N L R T
ULULULULVLLLLLVLDLDLUDLDLULLLLLLDULLLULUOOULDLDLOLUUULUULUDOOLOLUILULLDLLUOL

L

! ¥

R N N ) —~Oo = N WD F N O VOGN N @ e Va0 f

—HO A A A N O A NOENNAN MO NSO ™ OO A A AN MO A DN el P e e N

L
a

.
L . - .
37.7.3335519797179991793..”.9\.”29517117.35551917777175555555999999
[+sNTa)

e e e N T
1&.55..“55584/ 57773365325-477?74533545734.&.54:&.544&&4537?66656622222

- - F .
Ld - . 5
. . . = .
0 " 19 : -
\

a /
[ N ,\ . . .

{
MMM F T2 AN DONINOMEI IO AN O AR NNREMN A AN O—A TN NORNMACAAOCT NG M e N o
G TG T LT FOMON O OEr At FN O A AN IR TN NR AN F LT O AR A - NN DRENYTIOCNNOMOCOOO
.ﬁ.ﬂr&.rﬂ.}ﬁ.ﬁ..ﬁ‘u.rDrD_......_rrB38000‘.....11234777?77888889900,0011122231ﬂ-4!4:44567?78.000222222

?7?77777?.?777.7733BBB_HEBSB8888886838&8999999990...9999999999999000000000 .

l.lllll]lt..llllllllllllllllllllllrl.ll......l11111111111111111111112222227_22
GACCCQCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCC
Y L N .

T - —
] . '

L] — WO T - QOoOmMHFNNMMO O -yt ~F mo [R5 o O [=0] P P ot s

63121.7.1111121212312571888999111111

"
b o, —m
l11313Q§21197B&4556677%81111111123
L} 1 -
b

- ’

NS N L 0 N 0 O I
FONING OO I TN
. et

o
735353535353535353557799911133._.!7..351133L?7?5913913913399

(S

. - . - a
! LTe e N . s )

'- . a N .
6#0615660057112233&4557788990083#12339661560ﬁ621264900333555888890
D7779339111533333333333333334423666?921181874656512450333333333334
99399000&4557777771?7777?777771113333455567890111222234444444445#h
&%44¢555555555555555555555555566666666666666677777777777ﬁ777?77777
11111111111111111111111.I..I.11111111111111111111111111111111111141111

14838 %
C14B7%2

- G

, . .

CCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCC

L
[

i N, N oM W0 WHD O (RN ™ ™ o~ ™~ U ‘W ® n FTWo cwn
N AR @O D e AN O B N N LD AP A O NONOMOMARN AR ATNONE O @AM AN RO S SN
F * . ! ' ;

a

3

€7 07 07 ) €1 e P Ty B o P 9] P L0 0N 0 0 1D 030 = P IO 1A GV IN U7 07 LA 1 60 DN IV A 15— O o O6 G OV P OV 10 QY 1 (1 13 0 B0 10 L7 60 U LU i O b ol et o ot e
?&6227777773355553333355545545335335566355566534266666666632&44&&&4
* L] -
s

[

' ' - A
‘
v - ]

-

4 '

o Q. - =
9708956?135120238555666667016055680l23k9h7353845503902572&5897390167
M AN DO RO OO AN AR NA RO OR MO I CYD O OCONNOINEIMNVYOINNAOO A ANENNNNNNM OG0
058855883389115_}.7.7991_!.......1112223357122223&.555555666677777777777&888888
ZOUnul.ll.l_ll11222.?_22223333333333333&&&.&;414.&.;“bbd.ﬂﬁ#.&.;ﬂ#»ﬁquqﬁ.ﬂ.ﬂkhhﬁh,u...u..qrd..u...u.;u.
fO.l..l.,lll.il._.l_.ll_I.I.T.I..llll‘l..ll\_ll.l.llI._.rx.l..l..l.ll.l.l_T..l.ll._.lll...l..l..l.-ll...l.....l.ll.l_l..l..ll\..l_l.l.lll‘ll..d.

ACSUCCCCCCCG&CCCCCCCCCCCCCCCCCCCCCCQCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

v N -




NUMERICAL INDEX

+

NUMERICAL INDEX

86

-

PART ™. PAGE REF.

. REF.

PAGE

PART

REF.

PAGE

PART

REF. PART FPAGE REF. PART PAGE REF .

PAGE

PART

N .

NO .

NO,

NO.

NO.

NO.

NOD.,

NO.

HO.

NO.

"HO.

NG .

NGO . HO. NO.

- HO.

HO.

NO.

@' e300 Ot Dt [wRw] -t Wi mo O o~ [=] NOWOoOm I~ Nyt WA Sw O

AN A o ol LI A IO A ML A DD O N D AN NG U e LI N O F ) N = 00 Ol

. - -
SO AR A AR OEANOAOMUTR AN, OV NSNS A NI A0 et N P = O 1 ) OV )
Ve A2 MNMTOA AN OONWIN AT~ VOWUWYMRONMINOMMme =M MO N O AN W NO M N T

752333l1388801224656667??7891?102777744&&5120315693583?71111122335?2
AMOOOROArAMmHA AN NN OO 000000 TN A A A AN NN NGO NOoOOD MeEN AN OO0 00DON
el ke e R R R e B R R e e I W Mt I oVl oo ot o W B o o o o s S . i g - R g g N L o o T ¥ - — ot el ot ] e e
' : . . o~ ,
.________-__________—____“~_______p__g_a,n____,,ﬂ_.__-______._______
L R R N R R e T e N R N N R K N B R R R R R Ry K e R o R N N N R e N N N R R o N N R R T U R R R R RV, RV RV RV . W . W W e . N L O L . .

lllllllllll1111llllllllllIIIUIIllllllll1111112222222222222?222222222ﬁf

et it gl e el A A A A A A A A A e o I e e e B R I e R I B e B B B B T B e T L [P QP P R R G
, Y
7/ .
i

R A A NN AT A O~

\ S —.

- - .
Mmoo oW NOQ nahwmownmmm ™ o} oh u QO O o — oD — Lo F o L~ A=I in
WO et~ ON A A NS N A A )~ IO N O D O D N ) D) N D ) () o O OO0 N Y e e Y s ) N O ot o e

.ot
—r
v

AN OAROOAN HNON AN AN AWM A AN A A M e i N
O MO FTOIINNN AN m e SN A AN A=A SmNS St O A NSNS0 NOOVOMRNNONS O NSO~

)

a
»

X . OFONFTOVNLODNINDOMNING O =N =t N M ) T D
! ! AN FON A A AT oMo —

TR =EONN=OOAMOMFTNOON-ONMFIONG oA NNOT Ay DWW 0 LR R Nt Nis)

6677883800;3333335147?7778999992447500

- W - N e W T G 3 S S A SN SN S e T R W W e o e B I T Y SO SN R S Y TN TN TN Y Y T T Y TN Y SO U NN N T J SO NN Y TR B |

DD RITOAOONOOOOOOOOOAEOMANOCOOONMEANYOODA A NN AT S A MO N M e,
2zz22222222222222222222222222225333355122222466678389111111*1111111l
QLLLDUOLUULUULYULDUDLDUOLLDDOULLDLULUDUVLOUDMNNOOOOODOCOODCOOOO A0 = st ed vl mt vt wd =t v =t rf 4 w4

o .

- “ »
[ R ~ 0 NN M N~ w TaNTa N o Nl Sttt NNDOD [m N -} w3 ? -2 -~
111111135352112523122623121112111111111111 LOY LY ™ P v o] OO0 vl ol O O ] LY 2 ﬁ4ﬁ71¢63

¥

953517?5933553399377197777?91371}131313133593535353535735?5391371719

?6324575?885288 385585275674557&4555555554ﬂ7ﬁ4&44444#¢7ﬁ4l L e N Ta B N L el o

- £

N -

7267777llaﬁ180851477137677899901355667788990112233ﬁﬂ5568890165634529
1223333&556880012588877999999900000000000001111111111111112255577734
2222222222222333331&4666666666777777?777?7?777??7??77???7?7783838899
8aaaﬁhagasesaaasﬂaaaaaaha8888588388888888388888888888888&388?3888BaB
22222222222222222222222222222222222222222222222222221222222222222222
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCﬁCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

A r [N
’

A NOLNM IR A A AN NN AN AN OINMONE A AN NN O N A @ -
.
'
P
OO NN = NSO RN, ARSI~ N- AN O NN~
— ) WD e 22322273&335235432166455455&55455535 ™ N U W (S RIs R T e N RO RO B s Wi Kot WAt gi

5612881127555666885623121668671334445556667883017?995?89331532233&55
G DO NNYO DO NNSINOOMNOONINC Y YeOOYCY O SWOoOdr A OO AN 0NN QM= -
A A A S NN NN ANNNOEOI oS NN OO YOYODOUoOWOOUOONOUNROONANNNDONINOMINSNMNRODo oo NN
VWOVYOWOYUYOUROYDYOYODUYWOOODUYWLYOYIOYCWLOUOYOWWOODWOOWOO'OWOD OIS I P TS IS T P (0 (0 © ©
A R K R K R B A R n e A Kok R a Al A s - T It N NI Nl I N N I S S T N N I T I N IV N R N N o It Y T N N I I Y N N O N N Y S I IVl N ]

LOQULDOULULULULUUULLLDLULDULLULLLLLLLLLULLDLVDLLDUDLDULLDUDDLLUDULDDULDLILUDVDOLD

: [

S o

(]

'

—_ N O~ MmO Y NN NNOWOWOOAMTDOMOOUrM mea AN WODRDO - N v} n m
.3 . S

Il

AMO~3OWNn B N wwwwom BT o~ 0~ NOWO OO N SN [ ™ o N i~
1111231894392131111381113431212112131121I211253411241172716222272112

: . . j/
MO AN OO AT AN OO A MO A M OO P P O8OV U O et = 00 0¥ O 0 £ ) £
N i L L R - R R L R MNP N NNDBNOOMNN . MmO 0 o0 m oo @ W o o elen @y
. . P . v\
. " .

-

i

»
.
-

\
783488134890L623&569012923690l3ﬁ2&34456789&5791206?803457285557185Q8
He MM ORS00 ON AR ANNOOO -G GO N OO NS NN DO OO N OO OO A A A NN TN CNNO O
I R N N R N H e W R W W W W B W W W W T Woa W W RS B0 JPC IS BT W T NTONT WY VLRV S Y N R N Y SN e S N S R el R R e s R ol e el e M s R e Bl o B s N Fw R e N a i
N D Y A0 WD D LN WD D D 0D 0D W0 A D N W W D 0N W W I N G W Wi D U B WU W WD W B LD WD ©Y WD W DD D 1) U D O O 0 W i) LD U W00 W0 D WD
L e e e o e R o I o o T o I o I O N o I S T S N N I N R N N N N TR TR R O VRV NI U SNV
OLLUULLLLLDLUYLLLLLLLLDOOLUUDLYLOLLUIDLLULLLLOLOLLDLLLOUDLLLLUOULIDLULDLDLOY

-

i N D P IO NN NN U U o 39?3489076202 ' (=) s [yp e RreN=« RIS RTAN o]
MO NN [y Ko Ml iAo A A A s N A AN AN -t A F I O N~ =N

1 )

L, @W9999999535333359955999999999999l11117729999511571119793139955117
wn DN M N CNNE WS T T T NN 111r11111515158234221434111355333

‘

a
a
a
‘v

MM NDOANN N AN NNOORNAANMINOOODANMONOOO ANMIIL G WD M OO e} O3 Oy h (Y10 [ s T 0 )T D
00011112222&5665667992233333333&4&&44#455555555599I2ﬁ770600222355000
Rl e o R e R R R B e s A A A N A A e A e = e e A A e - W B N S Y N Y R W
4#&@&&&4&4&444&444444&44&4&&4445&44hﬁ4444&4%445444555555555555555555
e R R R R o Rl R o Rl N N S N B N N B T e N N I e N N N I N N R Ea A T K A By L R Ea R S E S Wt oY

LOPUULVLUVULLLLLLDLLLLERLYULUUDLLULLLULLULLULLULLLULLULLLDLLLLRLLDLLLLLO .

1




~

NUMERICAL INDEX

o

[

2

) :
D 2
' ' . £ \M\

4

w0 oM =) o —HAAOWNO o] I~ @ [13] O - : Ll
Pl Y I e i T N N N e e e N R A R A KUt R R e R - O = N o) == 0Oy P T N T

REF.
_No.

P A AN P I AR A M NN NR ORI RINN MMM Mm@ @ oo ™

mmom Mo e uy
387853333558:&.55.7515861611565656?568666666668 o

(4]
w

PAGE
NO.

v
7721973.4.445311123#449057908535793&5..470701709T2
OHONNFNODO00O0 I3 34T ETONORNINDTDOAOONMFTOOITROCOONTO

f NG St OODROEANRA—AOEN SOOSOON SO SO

T , o e e ¢ T N0 N D NN DD
T T T T T T T T T T T T Y O T Y T O O O B
I e L L LR LR LR R R I I I TS I Ry N K W T R R Ko e BF]

e * . . NN NN NN NN NNANNANNNNS NGO EACMEEmamm oo mom

PART
NG .

( ’

— 00 Py o w L 4 h 81375.45 o VOYwoom Mmoo A ™~ (= o] f~ ~F oy 1
2932211_.311921135273l(l21..]_213190#3111332665:4111111197.253428119235123587. 7

REF.
HO .,

r , i®
9113375391357?135593917955%0155_139133_./9139355999139595591119991179191
S FNNIEOAN S NN R0 OOO A AN OQ T DD TN NS D -3 - N s Rl e e el Rl B o Wy o B s T N el oy e ]

PAGE
NO.

[} 1

v
o

M e A =SNIN M= AN OO NNUNEAESNAEAR A0 OO OUN T TN TN OOOONMNMNAARNSONCEG

AN NN MM TN O N - SO O-OoOQOoOWMINNMAMNINAOTNODOQOOOOORNWOWID
NMWBInunNnunnnNANONINANONNDNNNoOCo DO~ —~ . NN NNNNN ST T 0000000000000
NN NN ) 1 e IO W N A0 W 0 D

LI S R T R R T T S R T U A T N A A T IR Y O Y N Y TN TN A T T O N Y T T N Y A U Y N Y Y Y Y Y Y N Y N IO TN SO S IO I |

5555555555555555555555.5.555555111111111111114444&.&888.8BBBBBBBBBS88338
.9999990&99999999999999999999991111111.....1_11.111111111111111111111l.l.l..r.l_.l.l.
l.lllllllilllllllll_lllllllll11222222222222222222222222222222222222222

PART -
NO

— <+ 0 o oo M~ o e Kot o o - [ -l ] 5 O (=R R Ra I e ~T — O QOO 0 NG~
W E N AN T NO NN A NN A O AN DN A A AN ON AN A A AN A G O AN A N NN A NN A AN~ A A NN N

REF .
MO

_
= c
~ . . b g
. .
<

N s A Y N T BT - W R NN S R L W T N R T T B R N T R T B N e T R R T T B R L R B W= N R Tl W R e i s R W R el o S T T 0 ST
e R - X R N | — - N T OOMO A~ et o=t O 0N T Y WD 1233711337?8233&.56712612682551782.353

PAGE
NO.

ANOOMTLOOoONNINMORNSOOYOOCODORAON RO COCLOO A A A A A I MO NS PP D0 O < N T T
M-I A I OFTEHNNINSTITOTOOO A A el A A A A A A NN IN NN NN NN NN NN OOONINNNONONMOOOO O M
— N NP Oo Mmoo < < Ta] ot e e -
o - ’ - A
L S L U T e e Y T Y Y T Y Y N Y T T Y Y N N N JNNN N T N R N N N (Y Y N Y T Y T Y SN N Y N I Y O Y SO SO B |
NN DN OIS P P P P N N SN N NN NN N N NN NN NN NSN NN NN NN NNNNO MM e E MmO D DN dn
Leeliee Realoolofieo o2 R o o v B el DI R N W e I N B W L W O T e R B N I T - B B L L N W O e -
e s H A A A A A Al A A A A At el A A e e A A A At At A et o o e e o el e v ot et e e ]t et el ] -t
1

NUMERICAL INDEX

PART
NQg.

M UMY OOON AR i -~ N .Q ™ O w0 commmot L ~mMm =S nNnNOKRONOOOO
A D AAENNN A A A H A A MM MDO RN NONN NN OAA— G F O AN A AN O LN N NN A A NN NN

REF.
NO.

- -

[ N T e R N N R N W N N N O BTN a N R T 7o W N W N S S A, NPT T o0 - N Ta ¥ S ST W W S I S N . R T BT BT R Y R N T N A - R R NN ST B Y- AL Y
523353:4553.45586236357823557328.76623553845321622336&23531214423574555

PAGE
NG .

'
A

NNEONNBVYN AN =M MOO0 A~ NDO~ N A VOO0 —NOC—FNAMONM@DMNEI M3 O O N D WO Dt
NN HOVOOVVDMOIMOR NI NN OOROOODR TN oA~ AAANCNNMN DO FTORASRINN O 000 M0 A~
A AEA A S A A AN e U A e 0 Mmoo m “HMOoOoOD — —
- L B B I B e R e B I . oo .
____.___________________u___.
o NN O D D 00 B0 @ D 00 00 60 et (Y] F U0 WO DD DD OV O Y h
3333333333333.346666666666666
.L1111111,11111111111111111.1.11

L I I T D e T I A T Y Y N T N TN N SN N TN NN TN SN N NN R T B
[ el e s e e R R R B R R R e L e R B o gy R N R A R R AR A
NN NANNNNNNNNNMOIMOO MMM O MMme o ool oo,
% 1111111111111Illlllllwll.l.lll.llllllllllll

PART
HO.

u L}




